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TEST REPORT CERTIFICATION

Applicant : Hewlett Packard Enterprise
Manufacturer : Hewlett Packard Enterprise
Factory : Refer to section 3.1
EUT Description : Server
FCCID : 2ARBSEL8000530S
(A) Model No. : HSTNS-5231
(B) Brand X HEWLETT PACKARD ENTERPRISE
(C) Power Supply : AC 120V/60Hz
(D) Test Voltage : AC 120V/60Hz

Applicable Standards:

47 CFR FCC Part 15 Subpart C
ANSI C63.10:2013
KDB 558074 D01 DTS Meas Guidance v05r02

The device described above was tested by Audix Technology (Wujiang) Co., Ltd. EMC Dept.to
determine the maximum emission levels emanating from the device. The maximum emission levels
were compared to the FCC Part 15 subpart C section 15.247 limits.

The measurement results are contained in this test report and Audix Technology (Wujiang) Co., Ltd.
EMC Dept. is assumed full responsibility for the accuracy and completeness of these measurements.
Also, this report shows that the EUT to be technically compliant with the FCC limits.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of Audix Technology (Wujiang) Co., Ltd. EMC Dept.

Date of Test: May 18~27, 2019 Date of Report: Jun.13, 2019

2 F
Prepared by : meﬁ { U

(Emma Hu/Assistant Administrator)

)
Approved & Authorized Signer : _,,JL__E — \ A
(Ken Lu/Assistant General Manager)
NVIAD e
TESTING @ ’:E'T‘\::‘:
MNYLAR AR CODE 2007 360 Finlaihs

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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1. DESCRIPTION OF VERSION

Edition No. | Date of Rev. Summary Report No.

0 Jun.13, 2019 Original Report. ACWE-F1906004

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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2. SUMMARY OF MEASUREMENTS AND RESULTS

The EUT have been tested according to the applicable standards as referenced below.

Rule Description Results
15.207 Conducted Emission PASS
15.247(d)/ Radiated Band Edge and PASS
15.205 Radiated Spurious Emission
15.247(a)(2) | 6dB Bandwidth PASS
15.247(b)(3) | Maximum Output Power PASS

Conducted Band Edges and
15.247(d) Conducted Spurious Emission PASS
15.247 (e) Peak Power Spectral Density PASS
15.203 Antenna Requirement Compliance

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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3. GENERAL INFORMATION

3.1. Description of Device (EUT)

Description : Server

Model No. : HSTNS-5231

FCC ID : 2ARBSEL8000530S

Brand : HEWLETT PACKARD ENTERPRISE
Applicant : Hewlett Packard Enterprise

11445 Compaq Center Dr W Houston TX 77070 United States

Manufacturer : Hewlett Packard Enterprise
11445 Compaq Center Dr W Houston TX 77070 United States

Factory#1 : INVENTEC (PUDONG) TECHNOLOGY CORPORATION
NO.789, PUXING ROAD, CAOHEJING EXPORT PROCESSING
ZONE, MINHANG DISTRICT, SHANGHAI, CHINA

Factory#2 : [EC TECHNOLOGIES, S. DE R.L. DE C.V.
DEL NORTE INDUSTRIAL CENTER #1,BOULEVARD
INDEPENDENCIA #10150,COL. MUNICIPLO LIBRE, C.P. 32450
GIUDAD JUAREZ, CHIHUAHUA, MEXICO

Factory#3 : FOXCONNCZSRO
KARLOV 245 284 01 KUTNA HORA CZECH REPUBLIC
Factory#4 : HEWLETT PACKARD ENTERPRISE SINGAPORE PTE LTD
452 ALEXANDRA RD SINGAPORE 119961 SINGAPORE
Factory#5 : ECMMSSADECV
BLVD OSCAR FLORES SANCHEZ 8951 COL PUENTE ALTO
32690 JUAREZ CHIH MEXICO
Factory#6 : HEWLETT PACKARD ENTERPRISE COMPANY
100 NORTH CASHMAN DRIVE,CHIPPEWA FALLS, WI 54729,
USA
Factory#7 : FLEXTRONICS AMERICA, LLC

12455 RESEARCH BOULEVARD AUSTIN TX 78759 UNITED
STATES OF AMERICA

Factory#8 : FLEXTRONICS INTERNATIONAL TECNOLOGIA LTDA.
AV LIBERDADE N6315.BAIRRO IPORANGA SP
SOROCABA.18087-170 BRAZIL

Factory#9 : NEC PLATFORMS LTD
1088-3 OTSU-MACHI, KOFU-SHI YAMANASHI, 400-0055 JAPAN

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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3.2. Antenna Information

Frequency (MHz) | Gain(dBi)
2400-2500 2.38
5150-5250 3.25
5250-5350 3.25
5470-5725 3.78
5725-5850 3.94

3.3. EUT Specification Assessed in Current Report

Fundamental Channel . Data Rate
bLode Range (MHz) Number Wodtlbon (Mbps)
DSSS
802.11b 11 (DBPSK/DQPSK/CCK) Upto 11
802.11¢g 2412-2462 OFDM Up to 54
802.11n-HT20 I | (BPSK/QPSK/16QAM/64QAM) | Up to 144.4
Channel List
802.11 b/g/n-HT20
Channel Number Frequency (MHz)
1 2412
2 2417
3 2422
4 2427
5 2432
6 2437
7 2442
8 2447
9 2452
10 2457
11 2462
3.4. Test Power Setting&Software
Mode Channel Power Setting
1 15
802.11b 6 15
11 15
1 15
802.11g 6 15
11 15
1 13
802.11n-HT20 6 13
11 13
Test Software Putty

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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3.5. EUT’s Configuration

Item Brand Model Spec
Memory*12 Micron MTA144ASQ162(;;§LSZ-2S9E1TG , 128G*12
MS000400KWDUR 400G
Hp VS000480KWDUP 480G
U M.2*6 VS000960KWDVQ 960G
node(Top) ' MS000400KWDVR 400G
P ADATA IM2S33D4-120GP 120G
Toshiba KXG50ZNV512G 512G
Optical fiber
Card*1 Foxconn P09500-001
CPU*1 Intel Cascade Lake 3.7 GHz 8c, 6244,QPKX 3.7GHz
Memory*1 Micron MTA9ASF1G72PZ-2G9E1VG, 2933 8G
M.2*1 ADATA IM2S33D4-120GP 120G
2U Optical fiber
node(Bottom) p(j;f J*1 © Foxconn P09500-001
CPU*1 Intel Cascade Lake 3.7 GHz 8c, 6244, QPKX 3.7GHz
Management module*1 Foxconn P09478-001
Power Supply*2 Murata D1U54P-W-1500-12-HC4TC-HP *2

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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802.11b
Channel Data Rate Power(dBm)
1 1 14.85
1 2 14.83
1 5.5 14.72
1 11 14.76
802.11g
Channel Data Rate Power(dBm)
1 6 14.60
1 9 14.57
1 12 14.48
1 18 14.40
1 24 14.32
1 36 14.06
1 48 13.96
1 54 13.94
802.11n-HT20
Channel Data Rate Power(dBm)
1 MCS0 12.79
1 MCSI 12.74
1 MCS2 12.73
1 MCS3 12.69
1 MCS4 12.55
1 MCS5 12.38
1 MCS6 12.30
1 MCS7 12.27
3.7. Duty Cycle
Mode Duty Cycle Duty Cycle Factor
802.11b 100% 0
802.11g 97% 0.13
802.11n-HT20 97% 0.13

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004




FCC ID: 2ARBSEL8000530S Page 10 of 103

3.8. Description of Test Facility

Name of Firm : Audix Technology (Wujiang) Co., Ltd. EMC Dept.

Site Location : No. 1289 Jiangxing East Road, the Eastern Part of
Wujiang Economic Development Zone
Jiangsu China 215200

Test Facilities : No.1 Conducted Shielding Enclosure

No.2 3m Semi-anechoic Chamber
RF Fully Chamber

NVLAP Lab Code : 200786-0
Valid until on Sep.30, 2019
(NVLAP is a signatory member of ILAC MRA)
Remark: This report shall not be imply endorsement,
certification or approval by NVLAP, NIST, or any agency
of the U.S. Federal Government.

3.9. Measurement Uncertainty

Test Item Range Frequency Uncertainty
No.1 Conducted Disturbance 0.15MHz ~ 30MHz +9.65dB
Measurement
Radiated Disturbance Measurement 30MHz ~ 300MHz +3.18dB
(At 3m Chamber) 300MHz ~ 1GHz +3.12dB
Radiated Disturbance Measurement 1GHz ~ 6GHz +4.56dB
(At 3m Chamber) 6GHz ~ 18GHz +5.03dB

Remark: Uncertainty = ku(y)

Test Item Uncertainty

6 dB Bandwidth +0.16 MHz
Output Power +0.12dB
Band Edges +0.38dB
Power Spectral Density +0.38dB
Emission Limitations +0.38dB

Remark: Uncertainty = kuc(y)

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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4. CONDUCTED EMISSION MEASUREMET

4.1. Test Equipment

Item Type Manufacturer | Model No. | Serial No. Cal. Date | Cal. Period
l. Test Receiver R&S ESCI 100351 2018-09-05 1 Year
2 A.M.N. R&S ESH2-Z5 100153 2018-12-25 1 Year
3. L.ILS.N. Kyoritsu KNW-407 | 8-1793-3 | 2019-04-04 1 Year
4. Pulse Limiter R&S ESH3-72 100605 2018-12-25 1 Year
Cable

5 RF Cable Shengxuan |SX-ROS400 50/2+Switch 2018-12-25 1 Year
6. Software Audix /e3 (9.160323)

4.2. Block Diagram of Test Setup

AC POWER SOURCE
AMN. MOUSE
‘ Server KEYBOARD
PULSE LIMITER
TEST RECEIVER (EUT)
| LCD MONITOR
PERSONAL COMPUTER
|
PRINTER
q LISN
— : POWER LINE
—— SIGNAL LINE

4.3. Power line Conducted Emission Limit

Frequency Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~ 46 dBuV
500kHz ~ 5SMHz 56 dBuv 46 dBuVv
5MHz ~ 30MHz 60 dBuV 50 dBuV

Remark]1: If the average limit is met when using a Quasi-Peak detector, the EUT shall
be deemed to meet both limits and measurement with the average detector
is unnecessary.

2: The lower limit applies at the band edges.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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4.4. Test Procedure

The measuring process is according to ANSI C63.10-2013 and laboratory internal procedure
TKC-301-004. (For FCC Partl5 Subpart C)

In the conducted emission measurement, the EUT and all peripheral devices were set up on a
non-metallic table which was 0.8 meter height above the ground plane, and 0.4 meter far away
from the vertical plane. The mains cable of the EUT connected to one Artificial Main
Network(AMN). All other unit of the EUT and AE connected to a second Line Impedance
Stabilization Network(L.I.S.N.). The telecommunication cable connected to the AE through a
Impedance Stabilization Network(ISN) which terminated a 50Q resistor. For the measurement,
the A.M.N measuring port was terminated by a 50Q2 measuring equipment and the second L.I.S.N
measuring port was terminated by a 50Q terminator. All measurements were done between the
phase lead and the reference ground, and between the neutral lead and the reference ground. All
cables or wires placement were verified to find out the maximum emission.

The bandwidth of measuring receiver was set at 9 kHz.

The required frequency band (0.15 MHz ~ 30 MHz) was pre-scanned with peak detector; the final
measurement was measured with quasi-peak detector and average detector. (If the average limit is
met when using a quasi-peak detector, the average detector is unnecessary).

The emission level is calculated automatically by the test system which uses the following
equation:

Emission level (dBuV) = Reading (dBuV) + A.M.N factor (dB) + Cable loss (dB).
(Cable loss includes Pulse Att+Cable+Switch)

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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4.5. Conducted Emission Measurement Results

For FCC Part15 Subpart C
PASSED.

EUT was performed during this section testing and all the test results are attached in next pages.

Test Date: May 18, 2019 Temperature: 20.4 Humidity: 47%
Reference Test Data No.
Mode Test Condition -
Neutral Line
1 TX #1 #2

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

File: FATEST DATA2019\Reporti05\C1W190506110518_00001.EMI

Level {dBuV) Date: 2019-05-18
100,
a0
80
70
s H‘f i FCC Part15-B QP
60 =]
I ¥
] FCC Pari15-B AV
50 |
| g 1l
» A
H H kE A
30 AN A7 g3
20
10
015 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
site mO. : NO.1 Shielded Room phase.: MNeutral Data MO.:1
AMNSLISN . : ESHZ-Z5 -ADP-1812 Engineer @ HANYU
Limit i FCC Partls-B QP
Env. / Ins. : 28.4°C47%/ESCI
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode P TX
Memo :
Freq. AMN. Cable Emission
Factor Loss  Reading Level Limits Margin  Remark
MHz dB dB dBuv dBuv dBuv dB
@.1943 @8.18 9.98 33.89 43.97 53.85 9.88 Average
?.1943 8.18 9.98 48.65 58.73 63.85 13.12 QP
@.2247 @8.18 9.98 45.57 55.65 52.64 -3.81 Average
B.2247 8.18 9.98 58.78 68.86 62.64 1.78 QP
a.4608 a.2a 9.91 14.42 24.53 46.69 22.16 Average
8.4608 B.28 9.91 18.886 28.97 56.69 27.72 QP
@.5819 a.2a 9.91 14.38 24.41 46. 88 21.59 Average
@.5819 B.28 9.91 18.87 28.98 56.88 27.82 QP
@.6586 @.21 9.92 38.55 48.68 46. 88 -2.68 Average x
B.65886 8.21 9.92 51.75 61.88 56.88 -5.88 QP %
a.6772 @.21 9.92 45.11 55.24 46. 88 -9.24 Average
8.6772 8.21 9.92 54.28 B4.41 56.88 -5.41 QP %
1.8788 @a.22 9.92 37.61 47.75 46. 88 -1.75 Average sk
1.8788 8.22 9.92 51.54 61.68 56.88 -5.68 QP %
1.1315 .23 9.92 41.81 51.96 46. 08 -5.986 Average *
1.1315 8.23 9.92 52.14 62.29 56.88 -6.29 QP *
1.5896 a.24 9.93 35.71 45.88 46. 08 @.12 Average

marks:Emission Level =AMN factor+Cable loss(Pulse Att+Cable+Switch)+Reading

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Freq. AMN. Cable Emission
Factor Loss  Reading Level Limits Margin  Remark
MHz dB dB dBuv dBuv dBuv dB

1.5896 @.24 9.93 58.16 6@.33 56.88 -4.33 QP *
1.5846 @.24 9.93 18.55 28.72 46. 88 17.28 Average
1.5846 @.24 9.93 37.5@ 47.87 56.88 8.33 QP

1.9372 @.25 9.94 35.71 45.98 46. 88 a.l1a Average
1.9372 @.25 9.94 49,15 59.34 56.88 -3.34 QP *
2.8249 @.25 9.94 19.33 29.52 46. 88 16.48 Average
2.8249 @.25 9.94 42.38 52.57 56.88 3.43 QP

2.4228 @.27 9.95 36.79 47.81 46. 88 -1.81 Average
2.4228 @a.27 9.95 48.57 58.79 56.88 -2.79 QP *
2.4759 @.27 9.95 16.85 26.27 46. 88 19.73 Average
2.4759 @a.27 9.95 38.27 48.49 56.88 7.51 QP

2.9463 @.29 9.96 13.69 23.94 46. 88 22.86 Average
2.9463 @.29 9.96 24.93 35.18 56. 88 2@8.82 QP

3.3926 @.31 9.96 15.88 26.15 46. 88 19.85 Average
3.3926 @.31 9.96 38.41 48.68 56. 88 15.32 QP

3.8237 @.32 9.97 18.85 28.34 46. 88 17.66 Average
3.8237 @.32 9.97 39.53 49.82 56. 88 6.18 QP

4.2642 @8.33 9.97 15.69 29.99 46. 88 16.81 Average
4.2642 @.33 9.9Y  48.83 51.13 56. 88 4.87 QP

4.6975 a.34 9.98 15.81 38.13 46. 88 15.87 Average
4.6975 a.34 9.98 48.24 58.56 56. 88 5.44 QP

5.1825 a.36 9.98 15.66 26.06 58.88 24.688 Average
5.1825 a.36 9.98 31.97 42.31 08 . e 17.689 QP

5.6228 @.38 9.99 15.85 26.22 58.88 23.78 Average
5.6228 @.38 9.99 33.45 43.82 68 . o8 16.18 QP

6.1835 a.4a 16.686 19.47 29.87 58.88 28.13 Average
6.1835 a.4e 1a. 86 35.31 45.71 68 . o8 14.29 QP

6.4997 @.41 16.686 16.96 27.37 58.88 22.63 Average
6.4997 @.41 1a. 86 34.48 44.81 68 . o8 15.19 QP

7.3757 a.44 l@.81 19.47 29.92 58.88 28.88 Average
7.3757 @.44 la.8l 33.9@ 44,35 68 . o8 15.65 QP

8.7853 @.49 1@.83 18.75 29.27 58.88 28.73 Average
8.7853 @.49 la.a3 38.28 4. 88 68 .88 15.28 QP

marks:Emission Level =&MN factor+Cable loss(Pulse Att+Cable+Switch)+Reading
“*” means the emission higher than limit were confirmed not emitted from RF
transmitter are subject to FCC 15.107.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China

Tel : (0512)63403993 Fax:(0512)63403339

File: FATEST DATA2019\Reporti05IC1W190506110518_00002.EMI

Level (dBuV) Date: 2019-05-18
100
90|
80
TO
ol ¥ W P 2 20a FCC Part15-B QP
_"‘*“—h___“ | o L
50 " 4 b |l , FCC Part15-B AV
2l 4
w0 ] h| e b (mIN: ’E“ .
] 1 i
el U L
30
20
10
015 0.2 0.5 1 2 10 20 30
Frequency (MHz)
site mO. : NO.1 Shielded Room phase.: Line Data NO.:2
AMN/LISH © ESH2-F5 -ADP-1812 Engineer : HANYU
Limit i FCC Partls-B QP
Env. / Ins. : 28.4°C47%/ESCI
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode P TX
Memo :
Freq. AMN. Cable Emission
Factor Loss  Reading Level Limits Margin  Remark
MHz dB dB dBuv dBuv dBuv dB
@.1618 a.3e 9.98 21.81 32.81 55.37 23.36 Average
8.1618 8.38 9.98 43.22 58.42 65.37 14.495 QP
@.1952 a.3e 9.98 32.82 42.22 53.81 11.59 Average
8.1952 8.38 9.98 4B.29 58.49 63.81 13.32 QP
@.2189 a.3e 9.98 43.92 54.12 52.86 -1.286 Average
B.2189 8.38 9.98 58.88 68.28 62.86 2.58 QP
@.6368 .33 9.92 41.49 51.74 46. 88 -5.74 Average x
B.6368 B8.33 9.92 51.27 61.52 56.88 -5.52 QP %
@.6639 .33 9.92 48.61 58.86 46. 88 -4.86 Average x
B.6639 B8.33 9.92 52.186 62.41 56.88 -6.41 QP *
1.@684 a.34 9.92 39.33 49.59 46. 88 -3.59 Average
1.8684 8.34 9.92 49.55 59.81 56.88 -3.81 QP *
1.1819 a.34 9.92 48.75 51.81 46. 88 -5.81 Average *
1.1819 8.34 9.92 51.19 61.45 56.88 -5.45 QP %
1.4877 @.36 9.93 39.81 49,38 46. 08 -3.38 Average
1.4877 8.36 9.93 49.58 59.87 56.88 -3.87 QP *
1.5435 @.36 9.93 38.92 49.21 46. 08 -3.21 Average

marks:Emission Level =AMN factor+Cable loss(Pulse Att+Cable+Switch)+Reading

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Repo

rt No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Freq. AMN. Cable Emission
Factor Loss  Reading Level Limits Margin  Remark
MHz dB dB dBuv dBuv dBuv dB
1.5435 @.36 9.93 58.38 6@.67 56.88 -4.67 QP %
1.9736 @.37 9.94 38.64 45.95 46.88 -2.95 Average %
1.9736 @a.37 9.94 49.5@ 59.81 56.88 -3.81 QP *
2.3B83 @.39 9.95 35.89 45.43 46. 88 a.57 Average
2.3883 @.39 9.95 48.47 58.81 56.88 -2.81 QP *
2.7721 a.4a 9.95 35.76 46.11 46. 88 -8.11 Average *
2.7721 a.48 9.95 47.99 58.34 56.88 -2.34 QP £
2.8887 a.4a 9.96 29.88 48.16 46. 88 5.84 Average
2.8887 a.48 9.96 46.38 56.74 56.88 -8.74 QP *
3.31@5 a.41 9.96 31.73 42.1@ 46. 88 3.98 Average
3.3185 a.41 9.96 46.82 56.39 56.88 -8.39 QP *
3.6611 a.42 9.97 29.94 4@.33 46. 88 5.67 Average
3.68611 @8.42 9.97  45.17 55.56 56. 88 a.44 QP
4.1713 @.43 9.97 38.54 4@.94 46. 88 5.86 Average
4.1713 @.43 9.97 43.91 54.31 56. 88 1.69 QP
4.6376 a.44 9.98 28.16 38.58 46. 88 7.42 Average
4.6376 a.44 9.98 42.9@ 53.32 56. 88 2.68 QP
4.9617 @.45 9.98 25.8@ 36.23 46. 88 9.77 Average
4.9617 @.45 9.98 41.14 51.57 56. 88 4.43 QP
5.4588 a.47 9.99 27.594 38.46 56.88 11.68 Average
5.4888 a.47 9.99 48.96 51.42 08 . e 8.58 QP
6.3986 a.58 16.686 25.48 35.96 58.88 14.18 Average
6.3986 a.58 1a.06 39.19 49.69 08 . e 18.31 QP
6.8548 @8.52 1a.81 23.15 33.68 58.88 16.32 Average
6.8548 @.52 la.8l 37.11 47.64 68 . o8 12.36 QP
7.7586 @8.55 la.82 19.74 3@8.31 58.88 159.69 Average
7.7586 @.55 la.e2 34.88 44.65 68 . o8 15.35 QP

marks:Emission Level =AMN factor+Cable loss(Pulse Att+Cable+Switch)+Reading
“*” means the emission higher than limit were confirmed not emitted from RF
transmitter are subject to FCC 15.107.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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5. RADIATED EMISSION MEASUREMENT

5.1.

Test Equipment

The following test equipment was used during the radiated emission measurement:
At 3m Semi-Anechoic Chamber

Item Type Manufacturer Model No. Serial No. Cal. Date Cal. Period

1. Preamplifier Agilent 8447D 2944A10922 | 2019-04-04 1 Year
2. Bi-log Antenna |[SCHWARZBECK| VULB 9168 706 2019-02-21 1 Year
3. Horn Antenna ETS 3117 00218586 2019-02-21 1 Year
4. li\fe‘;fggfg:r Agilent 8449B | 3008A02233 | 2019-04-12 1 Year
5. | EMI Test Receiver R&S ESR7 101956 2019-04-10 1 Year
6. RF Cable Shengxuan SX-ROS400 | 3m(50/2+59/5) | 2018-12-25 1 Year
7. RF Cable Huber+Shuner SUC%ZLEX MY228 86 653//22+ MY 2018-12-25 1 Year
8. Software Audix /e3 (9.160323)

5.2. Block Diagram of Test Setup

5.2.1.

ACPOWER SOURCE <—

— : POWER LINE
—: SIGNAL LINE

Server

(EUT)

Block Diagram of Test Setup between EUT and simulators

MOUSE

KEYBOARD

LCD MONITOR

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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5.2.2. No. 1 3m Semi-Anechoic Chamber Setup Diagram (Test distance: 3m) for 9kHz-30MHz

v

Absorber Antenna Tower —

3m

EUT System Distance
Nk
I The center of the loop shall be 1m
Turn Table “ 0.8m above the ground. | |
Y L ]
Shieldifg Enclosure Metal GFound Plane Test Receiver J

5.2.3.  No. 1 3m Semi-Anechoic Chamber Setup Diagram (Test distance: 3m) for 30MHz-1GHz

v/ VVVVVVVVVVVVYYYY

Absorber Antenna Tower
Antenna height is varied from 1 mto 4 m T~

EUT S im x
\ysten‘w Distance
—
Turn Table ~_ [O.Sm
E
S
Shieldifig Enclosure Metal GFound Plane
; Spectun | fpmpier

5.2.4. No. 1 3m Semi-Anechoic Chamber Setup Diagram (Test distance: 3m) for Above 1GHz

s

Absorb Antenna Tower —.
Isoroer Antenna height is varied from 1 mto 4 m ety
EUT Syst 3m
ystem Distance
-
Turn Tabl 1om
urn Table
q\\_
I
~ /
Shieldifia Encl Metal Gfound Plane Spectrum
g Enclosure Al Amplifier
nalyzer

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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5.3. Radiated Emission Limits

In any 100kHz bandwidth outside the frequency band, the radio frequency power produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level. In addition, radiated emissions which fall in restricted bands, as defined
in Section 15.205, must also comply with the radiated emission limits specified as below.

Limits
Frequency (MHz) Distance (m) dBpuV/m WV/m

0.009 - 0.490 300 67.6-20 log f(kHz) 2400/f kHz
0.490 - 1.705 30 87.6-20 log f(kHz) 24000/f kHz

1.705 - 30 30 29.5 30

30 - 88 3 40.0 100

88-216 3 43.5 150

216- 960 3 46.0 200

Above 960 3 54.0 500

74.0 dBuV/m (Peak)
Above 1000 3 54.0 dBuV/m (Average)

Remark: (1) dBuV/m =20 log (uV/m)
(2)The tighter limit applies to the edge between two frequency bands.
(3)Distance refers to the distance in meters between the measuring instrument antenna
and the closed point of any part of the device or system.
(4)Fundamental and emission fall within operation band are exempted from this
section.
(5)Pursuant to ANSI C63.10: 6.6.4.3, if the maximized peak measured value complies
with the average limit, then it is unnecessary to perform an average measurement.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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5.4. Test Procedure

Frequency Range 9kHz~30MHz:
The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated 360
degrees and antenna fixed to 1 m to find the maximum emission level.

In order to find the maximum emission, all of the interface cables were manipulated according to
ANSI C63.10-2013 regulation.

(1) RBW = 9kHz with peak and average detector.
(2) Detector: average and peak (9kHz-490kHz)
Q.P. (490kHz-30MHz)

Frequency Range 30MHz ~ 25GHz:

The EUT setup on the turn table which has 80 cm (for 30-1000 MHz) and 1.5m (for above 1GHz)
height to the ground. The turn table rotated 360 degrees and antenna varied from 1 m to 4 m to
find the maximum emission level. Both horizontal and vertical polarization are required. In order

to find the maximum emission, all of the interface cables were manipulated according to ANSI
C63.10-2013 regulation.

Frequency below 1 GHz:
Spectrum Analyzer is used for pre-testing with following setting:

(1)RBW = 120KHz

(2)VBW >3 x RBW.

(3)Detector = Peak.

(4)Sweep time = auto.

(5)Trace mode = max hold.

(6)Allow sweeps to continue until the trace stabilizes.

(7)When peak-detected value is lower than limit that the measurement using the Q.P.
detector is not required, otherwise using Q.P. for final measurement.

Frequency above 1GHz to 10th harmonic (up to 25GHz):
Peak Dector:

(1H)RBW = 1MHz

(2)VBW >3 x RBW.

(3)Detector = Peak.

(4)Sweep time = auto.

(5)Trace mode = max hold.

(6)Allow sweeps to continue until the trace stabilizes.

(7)When peak-detected value is lower than limit that the measurement using the average
detector is not required, otherwise using average detector for final measurement.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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5.5. Measurement Results

PASSED

The EUT was tested in restricted bands and all the test results are listed in next page.

The frequency range from 9kHz to 10th harmonic(25GHz) are checked, and the emission
(9kHz~30MHz,18GHz~25GHz)not reported for there is no emission be found.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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5.5.1. Emission Measurement Results (For Below 1GHz)

Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel: (0512)63403993 Fax:(0512)63403339

Site HO. i NC.2 3M chamber Ant. pol.: vertical Data HO.:142
Dis. / ant. : 91ES-786-1982-3M Engineer : Zhangjizhuil
Limit ! FCC PART 158 QP
Env. / Ins. : 28.9%C & 43X JESR
EUT i Server
M/N ! HSTNS-5231
Power Rating : 12evac/e8Hz
Test mode 1 TX 2.4GHz
Hemo H
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
8l.89 14.5 1.8 47.8 27.6 34.9 46.0 5.1 QP
98.87 15.5 1.8 46.7 27.4 35.8 43,5 7.7 Peak
261.77 17.6 1.7 52.9 26.6 45.6 46.8 2.4 QP
454.56 22.9 2.2 41.3 27.8 38.6 45.8 7.4 Peak
588.45 23.5 2.3 43.3 28.0 41.1 46.8 4.9 Peak
625.58 25.7 2.6 38.2 28.1 38.4 46.8 7.6 Peak
687.66 26.5 2.7 38.7 28.1 39.8 46.8 6.2 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Ssite wmO. ! NO.2 3M chamber Ant. pol.: Horizontal Data NO.:149

Dis. / Ant. : 916E-786-1982-3M Engineer : Zhangjiahui

Limit : FCC PART 158 QP

Env. / Ins. : 28.9%C & 48% /ESR

EUT I Server

M/H : HSTNS-5231

Power Rating : 128Vac/seHz

Test mode 1 TX 2.4G6Hz

Memo :

Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m dBuW/m dB

5a.44 14.5 1.8 46.2 27.6 34.1 48.8 5.9 Peak
161.92 18.4 1.3 41.7 27.8 34.4 43.5 9.1 Peak
231.76 16.9 1.6 47.2 26.7 39.8 46.8 7.8 Peak
258.92 17.5 1.7 49.6 26.6 42.2 46.8 3.8 Peak
312.27 18.9 1.8 44.6 26.7 38.6 46.8 7.4 Peak
459.71 22.8 2.2 45.7 27.8 42.9 46.8 3.1 Peak
588.45 23.5 2.3 43.8 25.8 48.8 46.8 5.2 Peak
B892.33 29.6 3.3 37.6 27.5 43.8 46.8 3.8 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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5.5.2. Emission Measurement Results (For Above 1GHz)
Mode 802.11b Frequency TX 2412MHz

Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Site HO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:136
pis. / ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit 1 FCC Partls C PK
Env. / Ins. : 28.9%C & 43% /N9838A
EUT T Server
M/N © HSTNS-5231
Power Rating : 128Vac/6eHz
Test Mode i TX 282.11b 2412MHz
Memo :
Freq. Ant. Cable Preamp  Emissicn
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
1584.06 31.7 6.9 44.7 33.8 49.5 74.8 24.5 Peak
5352.08 35.6 7.6 48.8 33.3 58.7 74.8 23.3 Peak
7053.06 37.2 8.9 38.3 33.6 58.8 74.8 23.2 Peak
9905 . 68 38.5 8.6 35.7 33.8 49.8 74.8 25.8 Peak
11847.68 30.5 13.6 33.7 33.3 53.5 74.8 28.5 Peak
11847.17 39.5 13.6 27.5 33.3 47.3 54.8 6.7 Average
13359.688 48.6 11.1 34.8 31.6 54.1 74.8 19.9 Peak
13359.87 48.6 11.1 27.5 31.6 47.6 54.8 6.4 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Ssite wmO. ! NO.2 3M chamber Ant. pol.: vertical pata NO.:137
Dis. / Ant. : 3117-536-1982 Engineer : Zhangjiahui
Limit 1 FCC Partls C PK
Env. / Ins. : 28.9%C & 43% /N9@38A
EUT I Server
M/H : HSTMS-5231
Power Rating : 128Vac/seHz
Test mode 1 TX 862.11b 2412MHz
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m dBuW/m dB
15854. 6a 31.7 6.9 47 .4 33.8 52.2 74.8 21.8 Peak
5828. 68 36.1 7.8 42.2 33.4 52.7 74.8 21.3 Peak
Ba72.ea 37.4 9.8 38.3 33.6 51.1 74.8 22.9 Peak
99835 . 68 38.5 8.6 38.8 33.8 51.3 74.8 22.7 Peak
11838. 08 39.5 13.6 34.1 33.3 53.9 74.8 28.1 Peak
11838.61 39.5 13.6 27.6 33.3 47.4 54.8 6.6 Average
14141. @8 48.4 11.4 33.6 31.5 53.9 74.8 28.1 Peak
14141.54 48.4 11.4 27.4 31.5 47.7 54.8 6.3 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



FCC ID: 2ARBSEL8000530S Page 27 of 103

Mode 802.11b Frequency TX 2462MHz

Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Site nND. i NO.2 3M chamber Ant. pol.: vertical Data ND.:138
Dis. / Ant. : 3117-586-1982 Engineer : Zhangjizhul
Limit ! FCC Partis C PK
Env. / Ins. : 28.9%C & 43% /N2@38A
EUT I Server
M/N I HSTH5-5231
Power Rating : 128vac/eeHz
Test sode : TX 882.11b 2452MHz
Hemo H

Freq. Ant. Cable Preamp  Emission

Factor Loss Reading Factor Level Limits Margin Remark

MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
1961. aa 31.8 6.9 45.9 33.8 5.8 74.8 23.2 Peak
B712. 68 36.6 8.8 36.3 33.4 47.5 74.8 26.5 Peak
8883 . 68 38.8 9.3 37.4 33.8 58.9 74.8 23.1 Peak
18231. e 39.1 9.8 38.8 33.7 54.8 74.8 28.8 Peak
18231.52 39.1 9.8 31.5 33.7 46.7 54.8 7.3 Average
11838. e 39.5 13.6 34.7 33.3 54.5 74.8 19.5 Peak
11838.55 39.5 13.6 27.5 33.3 47.3 54.8 6.7 Average
13427 .08 48.5 11.1 38.5 31.6 58.5 74.8 23.5 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd
A U D | X No.1288 Jiang Xing East Road,The Eastern Part of Wuliang

Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Ssite wmO.
pis. / Ant.
Limit

Env. / Ins.
EUT

M/N

Power Rating :
: TX 2682.11b 2462MHZ

Test mode
MEmD

le99c.8e
18996.56

12@vac/6aHz

! NO.2 3M chamber Ant. pol.: Horizontal Data NO.:139
i 3117-536-1982 Engineer : Zhangjiahui

1 FCC Partls C PK

D 28.9%C & 48% /N9@38A

I Server

: HSTN5-5231

Cable Preamp  Emission
Loss  Reading Factor Level Limits Margin Remark
dB dBuV dB dBuv/m  dBuV/m  dB
6.9 45.8 33.8 49.8 74.8 24.2 Peak
7.8 41.9 33.4 52.3 74.8 21.7 Peak
9.8 38.8 33.6 8.8 74.8 23.2 Peak
9.2 36.7 33.8 58.5 74.8 23.5 Peak
13.7 33.6 33.3 53.5 74.8 28.5 Peak
13.7 27.6 33.3 47.5 54.8 6.5 Average
18.1 32.3 32.7 49.8 74.8 24.2 Peak

12322.086

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Mode 802.11g Frequency TX 2412MHz

Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Site nND. i NO.2 3M chamber Ant. pol.: Horizontal Data NO.:148
Dis. / Ant. : 3117-586-1982 Engineer : Zhangjizhul
Limit ! FCC Partis C PK
Env. / Ins. : 28.9%C & 43% /N2@38A
EUT I Server
M/N I HSTH5-5231
Power Rating : 128vac/eeHz
Test sode 1 TX B82.11g 2412MHz
Memo H

Freq. Ant. Cable Preamp  Emission

Factor Loss Reading Factor Level Limits Margin Remark

MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
1697 . 6@ 38.4 6.2 39.8 33.9 41.7 74.8 32.3 Peak
1867 .68 31.6 6.8 44.2 33.8 48.8 74.8 25.2 Peak
5811.aa 36.1 7.8 48.7 33.4 51.2 74.8 22.8 Peak
7865 . 8g 37.8 8.9 37.2 33.6 49.5 74.8 24.5 Peak
8718. 68 37.8 9.3 36.7 33.7 58.1 74.8 23.9 Peak
11881. e 39.5 13.4 33.7 33.3 53.3 74.8 28.7 Peak
11831.54 39.5 13.4 27.7 33.3 47.3 54.8 6.7 Average
13733.08 48.5 11.2 31.1 31.5 51.3 74.8 22.7 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China

Tel : (0512)63403993 Fax:(0512)63403339

Ssite wmO.
pis. / Ant.
Limit

Env. / Ins.
EUT

M/N

Power Rating :
© TX 282.11g 2412MHz

Test mode
MEmD

9848.00
11@36. 68
1l@3e.14

12@vac/6aHz

! NO.2 3M chamber
1 3117-586-1982

: FCC Partls C PK
I 28.9*C & 48% /N9e38A
I Server

I HSTH5-5231

Cable

Loss
dB

Ant. pol.: vertical Data NO.:141
Engineer : Zhangjiahui

Preamp  Emission

Reading Factor Level Limits Margin Remark
dBuV dB dBuv/m  dBuV/m  dB
44.2 33.8 48.8 74.8 25.2 Peak
41.2 33.4 51.6 74.8 22.4 Peak
37.8 33.7 49.8 74.8 24.2 Peak
37.8 33.8 58.9 74.8 23.1 Peak
36.9 33.8 58.3 74.8 23.7 Peak
35.3 33.3 55.1 74.8 18.9 Peak
27.7 33.3 47.5 54.8 6.5 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Mode 802.11g Frequency TX 2462MHz

Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Site nND. i NO.2 3M chamber Ant. pol.: vertical Data ND.:142
Dis. / Ant. : 3117-586-1982 Engineer : Zhangjizhul
Limit ! FCC Partis C PK
Env. / Ins. : 28.9%C & 43% /N2@38A
EUT I Server
M/N I HSTH5-5231
Power Rating : 128vac/eeHz
Test sode 1 TX B82.11g 2452MHZ
Memo H

Freq. Ant. Cable Preamp  Emission

Factor Loss Reading Factor Level Limits Margin Remark

MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
1961. aa 31.8 6.9 46.7 33.8 51.6 74.8 22.4 Peak
5315. 08 35.6 7.8 38.4 33.3 48.3 74.8 25.7 Peak
7936. 68 37.2 8.9 38.8 33.6 58.5 74.8 23.5 Peak
9@875. e 38.4 9.3 37.7 33.8 51.6 74.8 22.4 Peak
18945 . 6@ 39.5 13.5 33.7 33.3 53.4 74.8 28.6 Peak
18945, 85 39.5 13.5 27.6 33.3 47.3 54.8 6.7 Average
12738. 68 48.6 18.7 38.8 32.1 58.8 74.8 24.8 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China

Tel : (0512)63403993 Fax:(0512)63403339

Ssite wmO.
pis. / Ant.
Limit

Env. / Ins.
EUT

M/N

Test mode
MEmD

11847 .8
11@47.32

12@vac/6aHz

! NO.2 3M chamber
1 3117-586-1982

: FCC Partls C PK
I 28.9*C & 48% /N9e38A
I Server

I HSTH5-5231
Power Rating :
© TX 882.11g 2462MHZ

Cable

Loss
dB

Ant. pol.: Horizontal Data NO.:143
Engineer : Zhangjiahui

Preamp  Emission

Reading Factor Level Limits Margin Remark
dBuV dB dBuv/m  dBuV/m  dB
45.6 33.8 8.4 74.8 23.8 Peak
41.8 33.4 52.3 74.8 21.7 Peak
37.8 33.7 8.6 74.8 23.4 Peak
36.8 33.8 5a.7 74.8 23.3 Peak
33.6 33.3 53.4 74.8 28.8 Peak
27.6 33.3 47.4 54.8 6.6 Average
32.9 32.2 51.9 74.8 22.1 Peak

12679.086

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Mode 802.11nHT20 Frequency TX 2412MHz

Audix Technology (Wu Jiang) Co. Ltd
A U D | X MNo.1289 Jiang Xing East Road,The Eastern Part of Wuliang

Economic Development ZoneJiangSu,China
Tel: (0512)63403993 Fax:(0512)63403339

Site nND. i NO.2 3M chamber Ant. pol.: Horizontal Data NOD.:144
Dis. / Ant. : 3117-586-1982 Engineer : Zhangjizhul
Limit ! FCC Partis C PK
Env. / Ins. : 28.9%C & 43% /N2@38A
EUT I Server
M/N I HSTH5-5231
Power Rating : 128vac/eeHz
Test sode : TX 882.11n-HT28 2412MHz
Hemo H

Freq. Ant. Cable Preamp  Emission

Factor Loss Reading Factor Level Limits Margin Remark

MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
1867 .68 31.6 6.8 45.8 33.8 5.4 74.8 23.6 Peak
1952. 68 32.2 7.1 45.8 33.7 51.4 74.8 22.8 Peak
5811.aa 36.1 7.8 48.2 33.4 58.7 74.8 23.3 Peak
B8378. 08 37.4 9.1 37.1 33.7 49.9 74.8 24.1 Peak
S5@a41. aa 38.4 9.4 37.6 33.8 51.6 74.8 22.4 Peak
18826 .88 39.6 12.9 34.5 33.4 53.6 74.8 28.4 Peak
18826.14 39.6 12.9 27.8 33.4 46.9 54.8 7.1 Average
11718. e 39.5 18.8 34.1 33.2 51.2 74.8 22.8 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Ssite wmO. ! NO.2 3M chamber Ant. pol.: vertical Data NO.:145
Dis. / Ant. : 3117-536-1982 Engineer : Zhangjiahui
Limit 1 FCC Partls C PK
Env. / Ins. : 28.9%C & 43% /N9@38A
EUT I Server
M/N : HSTN5-5231
Power Rating : 128Vac/seHz
Test mode 1 TX 862.11n-HT28 2412MHZ
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m dBuW/m dB
1765. 68 38.9 6.5 47 .4 33.8 51.@ 74.8 23.8 Peak
5811.aa 36.1 7.8 41.3 33.4 51.8 74.8 22.2 Peak
B8174. 68 37.4 9.8 35.8 33.6 48.6 74.8 25.4 Peak
S5@92. 68 38.4 9.3 36.8 33.8 49.9 74.8 24.1 Peak
18528. e 39.7 11.3 33.2 33.5 58.7 74.8 23.3 Peak
11831. aa 39.5 13.4 33.5 33.3 53.1 74.8 28.9 Peak
11881.41 39.5 13.4 27.4 33.3 47.@ 54.8 7.8 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Mode 802.11nHT20 Frequency TX 2462MHz

Audix Technology (Wu Jiang) Co. Ltd
A U D | X MNo.1289 Jiang Xing East Road,The Eastern Part of Wuliang

Economic Development ZoneJiangSu,China
Tel: (0512)63403993 Fax:(0512)63403339

Site nND. i NO.2 3M chamber Ant. pol.: vertical Data ND.:146
Dis. / Ant. : 3117-586-1982 Engineer : Zhangjizhul
Limit ! FCC Partis C PK
Env. / Ins. : 28.9%C & 43% /N2@38A
EUT I Server
M/N I HSTH5-5231
Power Rating : 128vac/eeHz
Test sode : TX 882.11n-HT28 2452MHz
Hemo H

Freq. Ant. Cable Preamp  Emission

Factor Loss Reading Factor Level Limits Margin Remark

MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
1961. aa 31.8 6.9 45.9 33.8 5.8 74.8 23.2 Peak
5794, 68 36.8 7.8 41.6 33.4 52.8 74.8 22.9 Peak
8@21.aa 37.4 5.8 37.2 33.6 58.8 74.8 24.8 Peak
91e9. aa 38.4 9.3 36.7 33.8 58.6 74.8 23.4 Peak
11813. 66 39.5 13.7 33.7 33.3 53.6 74.8 28.4 Peak
11813.17 39.5 13.7 27.2 33.3 47.1 54.8 6.9 Average
11716. 68 39.5 18.8 34.1 33.2 51.2 74.8 22.8 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Ssite wmO. ! NO.2 3M chamber Ant. pol.: Horizontal Data NO.:147
Dis. / Ant. : 3117-536-1982 Engineer : Zhangjiahui
Limit 1 FCC Partls C PK
Env. / Ins. : 28.9%C & 43% /N9@38A
EUT I Server
M/N : HSTN5-5231
Power Rating : 128Vac/seHz
Test mode : TX 862.11n-HT28 2462MHZ
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m dBuW/m dB
1952. 68 32.2 7.1 43.4 33.7 49.@ 74.8 25.8 Peak
4748 . 66 35.6 7.2 37.5 33.3 47.8 74.8 27.8 Peak
5811.ea 36.1 7.8 41.8 33.4 52.3 74.8 21.7 Peak
7A86. Ba 36.4 8.2 37.3 33.4 43.5 74.8 25.5 Peak
BEas9. ea 37.4 9.8 38.9 33.6 51.7 74.8 22.3 Peak
9772. 68 38.5 8.7 37.2 33.8 58.6 74.8 23.4 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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5.5.3. Spurious Emission Measurement Results in Band Edge Emission
Mode 802.11b Frequency TX 2412MHz

Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel: (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2019\Reporti051C1W190506110527_00001.EMI

120 Level (dBuVim) Date: 2019-05-27
10 2
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FCC Part15 C PK

) \v’\
;

30
10
0
2310 2334, 2358. 2382. 24086. 2430
Frequency (MHz)
Ssite wmO. ! NO.2 3M chamber Ant. pol.: Horizontal Data NO.:1
Dis. / Ant. : 3117-536-1982 Engineer : Zhangjiahui
Limit 1 FCC Partls C PK
Env. / Ins. @ 208.9%C & 43% /N2e3eA
EUT 1 Server
M/N : HSTN5-5231
Power Rating : 12evac/e8H:z
Test mode : TX B82.11b  2412MM7
Memo :
Freq. Ant. Cable Preamp  Emissicn
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2398.08 33.3 6.3 49.8 33.7 54.9 74.8 19.1 Peak
2414.76 33.3 6.3 99.9 33.7 185.8 74.8 -31.8 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China

Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2019\Reporti05\C1W190506110527_00007.EMI

Level (dBuVim)

Date: 2019-05-27

120
110 2
a0
/ FCC Pa 't)LSC PK
" /\[j IILW\
50 ,, Mﬂuﬂ"
SR ST I, PR R IR T B
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2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data ND.:7
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C PE
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N I HS5TN5-5231
Power Rating : 128vac/seHz
Test Mode i TX 882.11b 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2308.84 33.3 6.3 456.8 33.7 51.9 74.8 22.1 Peak
2414.76 33.3 6.3 99.7 33.7 185.6 74.8 -31.86 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China

Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2019\Reporti05\C1W190506110527_00002.EMI

Level (dBuVim)
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:2
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C AV
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode i TX 882.11b 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2308.84 33.3 6.3 38.9 33.7 44.8 54.8 9.2 Average
2488.76 33.3 6.3 96.8 33.7 182.7 54.8 -48.7 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2019\Reporti05\C1W190506110527_00008.EMI

120 Level ({dBuVim) Date: 2019-05-27
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data ND.:B
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C AV
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode i TX 882.11b 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2308.84 33.3 6.3 37.5 33.7 43.4 54.8 18.86 Average
2489.36 33.3 6.3 95.7 33.7 181.6 54.8 -47.86 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Mode

802.11b Frequency TX 2462MHz

AUDIX

Audix Technology (Wu Jiang) Co. Ltd

Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China

Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2019\Reporti05\C1W190506110527_00009.EMI

Level (dBuVim)

Date: 2019-05-27
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Frequency (MHz)
Site NOD. i NO.2 3M chamber Ant. pol.: Horizental Data MD.:9
Dis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahul
Limit 1 FCC Partls C PK
Env. / Ins. @ 28.9%C & 48% /N9@38A
EUT 1 Server
M/N : HSTN5-5231
Power Rating : 12@vac/6eHz
Test sode 1 TX 862.11b 2462MHZ
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m  dB
2464 .38 33.4 6.2 99.9 33.8 185.9 74.8 -31.9 Peak
2433.568 33.5 6.1 45.4 33.6 52.4 74.8 21.6 Peak

marks:Emission Level =

Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd
Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China

Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2019\Reporti05IC1W190506110527_00011.EMI

120 Level ({dBuVim) Date: 2019-05-27
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data NO.:11
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C PE
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode i TX 882.11b  2462MHZ
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2464.78 33.4 6.2 9g9.1 33.8 185.1 74.8 -31.1 Peak
2433.58 33.5 6.1 46.3 33.8 52.3 74.8 21.7 Peak

marks:Emission Level

= Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2019\Reporti05\C1W190506110527_00010.EMI

120 Level ({dBuVim) Date: 2019-05-27
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:18
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C AV
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode i TX 882.11b  2462MHZ
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2465 .08 33.4 6.2 95.3 33.8 181.3 54.8 -47.3 Average
2433.58 33.5 6.1 35.4 33.8 41.4 54.8 12.86 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd
Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China

Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2019\Reporti05\C1W190506110527_00012.EMI
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data ND.:12
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C AV
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N I HS5TN5-5231
Power Rating : 128vac/seHz
Test Mode i TX 882.11b  2462MHZ
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2464 .68 33.4 6.2 94.4 33.8 188.4 54.8 -46.4 Average
2433.58 33.5 6.1 35.6 33.8 41.6 54.8 12.4 Average

= Antenna factor+Cable loss+Reading-Preamp Factor

marks:Emission Level

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Mode 802.11g Frequency TX 2412MHz

Audix Technology (Wu Jiang) Co. Ltd
A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2019\Reporti051C1W190506110527_00015.EMI

120 Level {dBuVim) Date: 2019-05-27
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Frequency (MHz)
Site NOD. i NO.2 3M chamber Ant. pol.: Horizental Data NOD.:15
Dis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahul
Limit 1 FCC Partls C PK
Env. / Ins. @ 28.9%C & 43% /Noe38A
EUT I Server
M/N : HSTN5-5231
Power Rating : 128vac/&eHz
Test sode : TX B82.11g  2412MHz
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m  dB
2398.84 33.3 6.3 61.8 33.7 67.7 74.8 6.3 Peak
2488.76 33.3 6.3 1684.8 33.7 169.9 74.8 -35.9 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China

Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2019\Reporti05\C1W190506110527_00013.EMI

Level (dBuVim)
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site mO. : NO.2 3M chamber Ant. pol.: vertical Data NO.:13
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C PE
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N I HS5TN5-5231
Power Rating : 128vac/seHz
Test Mode : TX B82.11g  2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2308.84 33.3 6.3 62.8 33.7 67.9 74.8 6.1 Peak
2485 .48 33.3 6.3 184.9 33.7 11@.8 74.8 -36.8 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2019\Reporti05\C1W190506110527_00016.EMI
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site mO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:1&
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C AV
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode : TX B82.11g  2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2396.64 33.3 6.3 44.3 33.7 58.2 54.8 3.8 Average
2489 .48 33.3 6.3 93.9 33.7 99.8 54.8 -45.8 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data NO.:14
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C AV
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N I HS5TN5-5231
Power Rating : 128vac/seHz
Test Mode : TX B82.11g  2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2308.84 33.3 6.3 43.2 33.7 49.1 54.8 4.9 Average
2489.48 33.3 6.3 92.9 33.7 95.8 54.8 -44.8 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Mode 802.11g Frequency TX 2462MHz

Audix Technology (Wu Jiang) Co. Ltd
A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339
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Frequency (MHz)
Site NOD. i NO.2 3M chamber Ant. pol.: Horizeontal Data NOD.:17
Dis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahul
Limit 1 FCC Partls C PK
Env. / Ins. @ 28.9%C & 43X /No9e3eA
EUT I Server
M/N : HSTN5-5231
Power Rating : 128vac/&eHz
Test sode : TX B82.11g  2452MHZ
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m  dB
2465.48 33.4 6.2 183.8 33.6 189.8 74.8 -35.8 Peak
2433.58 33.5 6.1 62.6 33.6 68.6 74.8 5.4 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data ND.:19
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C PE
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode : TX B82.11g  2482MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2469 .08 33.4 6.2 183.1 33.8 189.1 74.8 -35.1 Peak
2433.58 33.5 6.1 62.3 33.8 68.3 74.8 5.7 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd
A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang

Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:12
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C AV
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode : TX B82.11g  2482MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2455.38 33.4 6.2 94.5 33.6 188.5 54.8 -46.5 Average
2433.58 33.5 6.1 43.4 33.6 49.4 54.8 4.6 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd
A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang

Economic Development Zone JiangSu,China
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data ND.:28
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C AV
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N I HS5TN5-5231
Power Rating : 128vac/seHz
Test Mode : TX B82.11g  2482MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2459.58 33.4 6.2 93.1 33.8 99.1 54.8 -45.1 Average
2433.58 33.5 6.1 42.5 33.8 48.5 54.8 5.5 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Mode 802.11nHT20 Frequency TX 2412MHz

Audix Technology (Wu Jiang) Co. Ltd

Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China

Tel : (0512)63403993 Fax:(0512)63403339

AUDIX

File: EATEST DATA\2019\Reporti05\C1W190506110527_00023.EMI
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Frequency (MHz)
Site NOD. i NO.2 3M chamber Ant. pol.: Horizeontal Data NOD.:23
Dis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahul
Limit 1 FCC Partls C PK
Env. / Ins. @ 28.9%C & 48% /N9@38A
EUT I Server
M/N : HSTN5-5231
Power Rating : 12@vac/6eHz
Test sode ! TX 862.11n-HT28 2412MHz
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m  dB
2398.84 33.3 6.3 59.9 33.7 65.8 74.8 8.2 Peak
2413.68 33.3 6.3 182.1 33.7 1688.8 74.8 -34.8 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd
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File: EATEST DATA\2019\Reporti05\C1W190506110527_00021.EMI

120 Level ({dBuVim) Date: 2019-05-27
2
a0
J FCC Parf1 EMQ‘EK
70 wﬁ“‘.’ W
S I e W
30
10
2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data ND.:21
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C PE
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode i TX 8682.11n-HT28 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2308.84 33.3 6.3 58.5 33.7 64.4 74.8 9.8 Peak
2418.68 33.4 6.3 181.7 33.7 187.7 74.8 -33.7 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:24
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C AV
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode i TX 8682.11n-HT28 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark

MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2396.64 33.3 6.3 43.1 33.7 49.8 54.8 5.8 Average
2489 .48 33.3 6.3 92.4 33.7 98.3 54.8 -44.3 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data ND.:22
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C AV
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode i TX 8682.11n-HT28 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2308.84 33.3 6.3 43.5 33.7 49.4 54.8 4.8 Average
2418.96 33.4 6.3 92.6 33.7 98.6 54.8 -44.8 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Mode 802.11nHT20 Frequency TX 2462MHz

Audix Technology (Wu Jiang) Co. Ltd
A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339
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Frequency (MHz)
Site NOD. i NO.2 3M chamber Ant. pol.: Horizeontal Data NOD.:25
Dis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahul
Limit 1 FCC Partls C PK
Env. / Ins. @ 28.9%C & 48% /N9@38A
EUT 1 Server
M/N : HSTN5-5231
Power Rating : 12@vac/6eHz
Test sode ! TX 862.11n-HT28 2462MHZ
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m  dB
24p4.58 33.4 6.2 182.8 33.8 188.8 74.8 -34.8 Peak
2433.568 33.5 6.1 68.6 33.6 66.6 74.8 7.4 Peak

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd
Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China

Tel : (0512)63403993 Fax:(0512)63403339
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data ND.:27
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C PE
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode i TX 8682.11n-HT28 2462MHZ
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2465.58 33.4 6.2 182.3 33.8 188.3 74.8 -34.3 Peak
2433.58 33.5 6.1 668.3 33.8 66.3 74.8 7.7 Peak

marks:Emission Level

= Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
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site mO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:26
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C AV
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode i TX 8682.11n-HT28 2462MHZ
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2464 .88 33.4 6.2 92.4 33.6 98.4 54.8 -44.4 Average
2433.58 33.5 6.1 42.7 33.6 48.7 54.8 5.3 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Audix Technology (Wu Jiang) Co. Ltd

Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data ND.:28
pis. / Ant. @ 3117-586-1982 Engineer : Zhangjiahui
Limit i FCC Partls C AV
Env. / Ins. @ 28.9%C & 48% /N9E38A
EUT I Server
M/N ! HSTNS-5231
Power Rating : 128vac/seHz
Test Mode i TX 8682.11n-HT28 2462MHZ
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuV dB dBuW/m  dBuW/m dB
2469, 38 33.4 6.2 92.8 33.6 98.8 54.8 -44.8 Average
2433.58 33.5 6.1 44.8 33.6 58.e 54.8 4.8 Average

marks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



6. 6dB BANDWIDTH MEASUREMENT

6.1. Test Equipment
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Item

Type

Manufacturer | Model No.

Serial No. Cal. Date

Cal. Period

1. | PXA

signal analyzer

Agilent N9030A

MY53120217| 2019-04-12

1 Year

6.2. Block Diagram of Test Setup

PXA SIGNAL
ANALYZER

EUT

— :SIGNAL LINE

6.3. Specificatio

n Limits

The minimum 6dB bandwidth shall be at least 500kHz.

6.4. Test Procedure

—— AC POWER SOURCE

Following measurement procedure is reference to KDB 558074 DO1 DTS Meas Guidance v05:
Set RBW = 100 kHz.

(1)
2)
€)
(4)
()
(6)
(7)

Set the video bandwidth (VBW) >3 x RBW.
Detector = Peak.

Trace mode = max hold.
Sweep = auto couple.
Allow the trace to stabilize.
Setting channel bandwidth function x dB to -6 dB to record the final bandwidth.

6.5. Test Results

PASSED. All the test results are attached in next pages.

Test Frequency 6dB Bandwidth
Item Channel
(MHz) (MHz)
1 2412 10.11
802.11b 6 2437 10.11
11 2462 10.13
1 2412 16.40
802.11g 6 2437 16.41
11 2462 16.62
1 2412 17.61
80211 6 2437 17.59
nHT20 i
11 2462 17.60

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004




802.11b CH1

Agilent Spectrum Anabyzer - Docupied BW

Center Freq 2.412!]0["]0[! GHz

HIFGaln o

Ref 10.00 dBm

Occupied Bandwidth

13.291 MHz
6.426 kHz
10.11 NHz

Transmit Freq Error
¥ dB Bandwidth

MR I & M
Cantar Freq: 2412000000 GHz
Avg|Hald= 1000

Trig: Fres Fun
#afman: 26 4B

#VBW 300 kHz

Total Power

OBW Power
= dB

FCC ID: 2ARBSEL8000530S Page 62 of 103

QS0 P May 332, 2000
Radie Std: Nena

Radis Device:BTS

Span 40 NHz
Sweep 3.867 ms

22.0 dBm

99.00 %
-6.00 dB

I'.I!i!-u

STATUS

802.11b CH6
Agilent Spectrum Anabyzer - Docupied BW
Center Freq E.ABTUUI]DGD GHz

HIFGaln o

Ref 10.00 dBm

wRes BW 100 kHz

Occupied Bandwidth
13.361 MHz
-304 Hz
10.11 NHz

Transmit Freq Error
¥ dB Bandwidth

MR I & M
Canter Freq: 2437000000 GHz
Avg|Hald= 1000

Trig: Fres Fun
#afman: 26 4B

#VBW 300 kHz

Total Power

OBW Power
= dB

50z 13 P May 332, 2009
Radie Std: Nena

Radis Device:BTS

Span 40 NHz
Sweep 3.867 ms

20.7 dBm

99.00 %
-6.00 dB

STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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802.11b CHI11

Agilent Spectrum Anabyzer - Docupied BW

DE: 3700 P My 23, 2009

Center Freq 2.462000000 GHz Canter Freq: 2462000000 GHz Radie Std: Nena
o Trig:Fres Aun Avg|Hald= 1000
HIFGalnl o famen: 16 4B Radis Device: BTS

Ref 10.00 dBm

Span 40 MHz
#VBW 300 kHz Sweep 3867 ms

Qccupied Bandwidth Total Power 22.5 dBm
13.445 MHz

Transmit Freq Error 12.070 kHz OBW Power 99.00 %
¥ dB Bandwidth 10,132 NHz *x dB -6.00 dB

I'.I!i!-u STATUS

802.11g CHI

Agilent Spectrum Anabyzer - Docupied BW

D644 12 P May 23, 2009

Center Freq 2.412000000 GHz Cantar Freq: 2412000000 GHz Radie Std: Nena
Trig: Free Run Avg|Hald= 1000

AFGainlow — SAmen: 30 4B Radis Device: BTS

Ref 30.00 dBm

Span 40 MHz
wRes BW 100 kHz #VBW 300 kHz Sweep 3867 ms

Qccupied Bandwidth Total Power 22.4 dBm
16.470 MHz

Transmit Freq Error 13.841 kHz OBW Power 89.00 %
¥ dB Bandwidth 16.40 NHz *x dB -6.00 dB

I'.I!i!-u STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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802.11

CH6

Agilent Spectrum Anabyzer - Docupied BW

x4 150 0 May 23, 2009

Center Freq 2.437000000 GHz Canter Freq: 2437000000 GHz Radie Std: Nena
o Trig:Free Aun Avg|Hald= 1000
HIFGalnl o faman: 30 4B Radis Device: BTS

Ref 30.00 dBm

e
.

e

Span 40 MHz
#VBW 300 kHz Sweep 3867 ms

Qccupied Bandwidth Total Power 22.5 dBm
16.483 MHz

Transmit Freq Error 7.396 kHz OBW Power 99.00 %
¥ dB Bandwidth 16.41 NHz *x dB -6.00 dB

I'.I!i!-u STATUS

802.11g CH11

Agilent Spectrum Anabyzer - Docupied BW

D 50 P My 23, 2009

Center Freq 2.462000000 GHz Canter Freq: 2462000000 GHz Radie Std: Nena
o Trig:Free Aun Avg|Hald= 1000
HIFGalnl o faman: 30 4B Radis Device: BTS

Ref 30.00 dBm

P b g™

Span 40 MHz
wRes BW 100 kHz #VBW 300 kHz Sweep 3867 ms

Qccupied Bandwidth Total Power 22.4 dBm
16.481 MHz

Transmit Freq Error 17.200 kHz OBW Power 89.00 %
¥ dB Bandwidth 16.42 NHz *x dB -6.00 dB

I'.I!i!-u STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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802.11nHT20 CHI

Agilent Spectrum Anabyzer - Docupied BW

- HEE I F e OS5 57 P My 22, 2019
Center Freq 2.412000000 GHz Cantar Freq: 2412000000 GHz Radie Std: Nena
= Trig:Free Aun Avg|Hald= 1010
HIFGalnd we #hmen: 30 4B Radis Device: BTS

Ref 21.20 dBm

Span 40 MHz
#VBW 300 kHz Sweep 3867 ms

Occupied Bandwidth Total Power 22.7 dBm
17.603 MHz

Transmit Freq Error 7.273 kHz OBW Power 99.00 %
¥ dB Bandwidth 17.61 NHz *x dB -6.00 dB

I'.I!i!-u STATUS

802.11nHT20 CH6

Agilent Spectrum Analyeer - Dccupied B'W
] i HEEIN F- e D 00530 P May 23, 20014
Center Freq 2.437000000 GHz Canter Freq: 2437000000 GHz Radie Std: Nena
o Trig:Free Aun Avg|Hald= 1000
#IFGalnl ow fAman: 30 4B Radis Device: BTS

Ref 21.20 dBm

vy
L e -

m
g,

Span 40 MHz
wRes BW 100 kHz #VBW 300 kHz Sweep 3867 ms

Qccupied Bandwidth Total Power 20.8 dBm
17.598 MHz

Transmit Freq Error 6.273 kHz OBW Power 89.00 %
¥ dB Bandwidth 17.59 NHz *x dB -6.00 dB

I'.I!i!-u STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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802.11nHT20 CH11

Agilent Spectrum Analyeer - Dccupied B'W
L] a2 Qi 0T:E0 P May 337, 2019

Center Freq 2_452'][][]["][: GHz .Cn.n.llrFraq:?m Gl.'h Radie Std: Nena
Trig: Free Run Avg|Hald= 1000

HIFGalnl ow #agman: 30 4B Radis Device:BTS

Ref 21.20 dBm

Span 40 MHz
#VBW 300 kHz Sweep 3867 ms

QOccupied Bandwidth Total Power 20.6 dBm
17.600 MHz

Transmit Freq Error 11.683 kHz OBW Power 99.00 %
¥ dB Bandwidth 17.60 NHz *x dB -6.00 dB

I'.I!i!-u STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



7. OUTPUT POWER MEASUREMENT

7.1. Test Equipment
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Item Type Manufacturer | Model No. | Serial No. Cal. Date | Cal. Period
1. | PXA signal analyzer Agilent N9030A |MY53120217 | 2019-04-12 1 Year
7.2. Block Diagram of Test Setup
Power Meter | | Power Sensor | | EUT —» AC POWER SOURCE

— :SIGNAL LINE

7.3. Specification Limits (§15.247(b)(3))

The Limits of maximum Peak Output Power for digital modulation in 2400-2483.5MHz is :
1 Watt. (30dBm), and E.I.LR.P.: 4Watt (36dBm)

7.4. Test Procedure

Following measurement procedure is reference to KDB 558074 D01 DTS Meas Guidance v05:

IMethod AVGSA-2 (Spectrum channel power)
Set span to at least 1.5 times the OBW
Set RBW =1 -5% of OBW
Set the video bandwidth (VBW) >3 x RBW.
Detector = RMS.
Trace mode = trace average at least 100 traces

(1)
2)
€)
(4)
()
(6)
(7)

(8)

Sweep = auto couple.
Compute power by integrating the spectrum across the OBW of the signal using
the instrument’s band power measurement function with band limits setequal to
the OBW band edges.

Duty cycle factor is added when duty cycle presented in chapter3.5 is < 98%.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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7.5. Test Results

PASSED.
Duty Crycle | Reading Average Limit
Mode Frequency Factor (dBm) Output Power (dBm)
(dBm)
2412 14.29 14.29
11b 2437 0 14.43 14.43
2462 14.22 14.22
2412 14.12 14.25
I1g 2437 0.13 14.25 14.38 30
2462 14.10 14.23
2412 12.39 12.52
11n-HT20 2437 0.13 12.47 12.6
2462 12.34 12.47

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



802.11b CH1

ﬁd“‘rrul Spectrum Anabyser - Chaneel Peer

Center Freq 2.412!]0["]0[! GHz

HIFGaln o

Ref 10.00 dBm

Channel Power

14.29 dBm 120 MHz
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MR I & M
Cantar Freq: 2412000000 GHz
Trig: Fres Aun
faman: 26 4B

#VBW 620 kHz

Power Spectral Density

-58.72 dBm /=

Awg|Hald= 100100

D446 P 1A 09, 2010
Radie Std: Nena

Radis Device:BTS

I'.I!i!-u

STATUS

802.11b CH6

ﬁd“‘rrul Spectrum Anabyser - Chaneel Peer

Center Freq E.ABTUUI]DGD GHz

HIFGaln o

Ref 30.00 dBm

wRes BW 200 kHz

Channel Power

14.43 dBm 120 mHz

MR I & M
Canter Freq: 2437000000 GHz

——  Trig:Fres Run Avg|Hald: 1004100
faman: 26 4B

#VBW 620 kHz

Power Spectral Density

-58.58 dBm /Hz

D454 P Ra 09, 210
Radie Std: Nena

Radis Device:BTS

Span 40 NHz
Sweep 1.267 ms

STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004




802.11b CHI11

ﬁd“‘rrul Spectrum Anabyser - Chaneel Peer

Center Freq E.AEEUUI]DGD GHz

HIFGaln o

Ref 10.00 dBm

Channel Power

14.22 dBm 120 MHz

MR I & M
Canter Freq: 2462000000 GHz
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D4 TE0 P RA 09, 210
Radie Std: Nena
Trig: Fres Aun
#Amen: 26 4B

Awg|Hald= 100100
Radis Device: BTS

Span 40 MHz

#VBW 620 kHz Sweep 1.267 ms

Power Spectral Density

-58.79 dBm /1=

I'.I!i!-u

STATUS

802.11g CHI

ﬁd“‘rrul Spectrum Anabyser - Chaneel Peer

Center Freq 2.412!]0["]0[! GHz

HIFGaln o

Ref 10.00 dBm

wRes BW 200 kHz

Channel Power

14.12 dBm /20 mHz

MR I & M
Cantar Freq: 2412000000 GHz

D402 ] P RA 03, 20
Radie Std: Nena
Trig: Fres Aun
#Amen: 26 4B

Awg|Hald: 1004100
Radis Device: BTS

Span 40 MHz

#VBW 620 kHz Sweep 1.267 ms

Power Spectral Density

-58.89 dBm /Hz

STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004




802.11g CH6

ﬁd“‘rrul Spectrum Anabyser - Chaneel Peer

Center Freq E.ABTUUI]DGD GHz

HIFGaln o

Ref 10.00 dBm

Channel Power

14.25 dBm 120 MHz

MR I & M
Canter Freq: 2437000000 GHz
——  Trig:Fres Aun
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T ST T e v T
Radie Std: Nena
Avg|Hald: 100:100

#hmen: 26 4B Radis Device: BTS

Span 40 MHz

#VBW 620 kHz Sweep 1.267 ms

Power Spectral Density

-58.76 dBm /Hz

I'.I!i!-u

STATUS

802.11g CH11

ﬁd“‘rrul Spectrum Anabyser - Chaneel Peer

Center Freq E.AEEUUI]DGD GHz

HIFGaln o

Ref 10.00 dBm

wRes BW 200 kHz

Channel Power

14.10 dBm 120 mHz

MR I & M
Canter Freq: 2462000000 GHz
——  Trig:Fres Aun

DE0e 17 P RA 09, 2010
Radie Std: Nena
Avg|Hald: 100:100

#hmen: 26 4B Radis Device: BTS

Span 40 MHz

#VBW 620 kHz Sweep 1.267 ms

Power Spectral Density

-58.91 dBm 2z

STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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802.11nHT20 CHI

ﬁd“‘rrul Spectrum Anabyser - Chaneel Peer

Center Freq 2.412!]0["]0[! GHz

D:ETeSE P 0, 2000

ElIN & M
Cantar Freq: 2412000000 GHz Radie Std: Nena

—4—  Trig:FrasRun Awg|Hald: 1004100
FIFGaln ow #hmen: 26 4B Radis Device: BTS

Ref 10.00 dBm

Span 40 MHz

#VBW 620 kHz Sweep 1.267 ms

Channel Power Power Spectral Density

12.38 dBm 120 MHz -60.62 dBm /Hz

I'.I!i!-u

STATUS

802.11nHT20 CH6

ﬁd“‘rrul Spectrum Anabyser - Chaneel Peer

Center Freq E.ABTUUI]DGD GHz

Sl TH I M DS 10 P RA 03, 200
Canter Freq: 2437000000 GHz Radie Std: Nena
o Trig:Fres Aun Avg|Hald= 100100
#IFGalnd ve #omen: 26 48

Radis Device:BTS

Ref 10.00 dBm

) Span 40 MHz
wRes BW 200 kHz FVBW 620 kHz Sweep 1.267 ms

Channel Power Power Spectral Density

12.47 dBm /20 mHz -60.54 dBm /Hz

STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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802.11nHT20 CH11

Agglent Spectrum Analyeer - Channel Pewer
L0

Center Freq E.AEEUUI]DGD GHz

MR I & M
Canter Freq: 2462000000 GHz
——  Trig:Fres Run Avg|Hald: 1004100

HIFGalnd we #agman: 26 4B

Ref 10.00 dEBm

#VBW 620 kHz

Channel Power

12.34 dBm 120 MHz

Power Spectral Density

-60.67 dBm /Hz

: 2ARBSEL8000530S Page 73 of 103

DS L:EE P Ra 09, 210
Radie Std: Nena

Radis Device:BTS

Span 40 NHz
Sweep 1.267 ms

I'.I!i!-u STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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8. POWER SPECTRAL DENSITY MEASUREMENT

8.1. Test Equipment

Item

Type

Manufacturer

Model No.

Serial No.

Cal. Date

Cal. Period

1. | PXA signal analyzer

Agilent

N9030A

MY53120217

2019-04-12

1 Year

8.2. Block Diagram of Test Setup

The same as section 6.2.

8.3. Specification Limits

The peak power spectral density conducted from the intentional radiator to the antenna shall not
be greater than 8dBm in any 3kHz band.

8.4. Test Procedure

(1) Set analyzer center frequency to DTS channel center frequency.
(2) Set the span to 1.5 times the DTS bandwidth.

(3) Set the RBW to: 3 kHz = RBW = 100 kHz.
(4) Set the VBW = 3 x RBW.
(5) Detector = peak.
(6) Sweep time = auto couple.

(7) Trace mode = max hold.

(8) Allow trace to fully stabilize.
(9) Use the peak marker function to determine the maximum amplitude level.

8.5. Test Results

PASSED. All the test results are attached in next page.

F : Result
ltem Channel requency | Duty Cycle | Reading esu
(MHz) Factor (dBm) (dBm)
1 2412 -5.332 -5.332
802.11b 6 2437 0 -7.421 -7.421
11 2462 -5.982 -5.982
1 2412 -9.830 9.7
802.11¢g 6 2437 0.13 -11.242 -11.112
11 2462 -10.986 -10.856
1 2412 -11.269 -11.139
s02.11 6 2437 0.13 11.832 11.702
nHT20 ' - -
11 2462 -11.945 -11.815

Audix Technology (Wujiang )Co.,

Ltd. EMC Dept. Report No.: ACWE-F1906004
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802.11b CH1
Agilent Spectrum Analyeer - Swept SA
I - H D455 17 Pl May 22, 2019
Marker 1 2.414680000000 GHz Avg Type: Log-Pwr
PHO: Wide 50 Trig:Fres Run Avg|Hald: 210102
IF Galm:L ow gamen: 26 4B

Fel Ofget 1.2 dE
Ref 19.20 dBm

1

A JJ i-+-\"il"J _J"';JLM‘FJWJ 1
LN v 1

Ly
¥

Center 2.41200 GHz
#Res BW 3.0 kHz #VEW 10 kHz

'Tl. .lv. _fl'-'

r I' f .‘1‘I 1.'J':I+|"a l
I 1 .Lj'- J

W

Span 40.00 MHz
Sweep 4.218 5 (1001 pts)

STATUS

802.11b CH6

ﬁd“‘rrul Spectrum Analyzer - Swepl SA

Marker 1 2.43555[!!]01]!]0 GHz

PHO: Wide 0 Trig:Free Run
IF Gailm: L e fAmen: 10 4B

Rel Olfget 1.2 dB
Ref 1.20 dBm

Center 243700 GHz
#Res BW 3.0 kHz #VEW 10 kHz

Avg Typa: Log-Pwr
Avg|Hald: 15M00

Span 40.00 MHz
Sweep 4.218 5 (1001 pts)

STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



802.11b CHI11

ﬁd“‘rrul Spectrum Analyzer - Swepl SA

Marker 1 2.45904[!!]01]!]0 GHz

PHO: Wide )
IFGalm:L ow

Rel Olfget 1.2 dB
Ref 1.20 dBm

J iy

Center 246200 GHz
#Res BW 3.0 kHz

#VEW 10 kHz
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Avg Typa: Log-Pwr
Trig: Free Run Avg|Hald: 10M00

fAmen: 10 4B

*]

r.r.rﬁt‘ru""'f*'l'r'l.I 'Jlr*-'-l"ﬂn‘n]#. .

Span 40.00 MHz
Sweep 4.218 5 (1001 pts)

STATUS

PHO: Wide )
IFGalm:L ow

Rel Olfget 1.2 dB
Ref 1.20 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

#VEW 10 kHz

M DE:45 20 P May 22, 2009
Avg Typa: Log-Pwr THA
Trig: Free Run Avg|Hald: 11M00 Y

famen: 30 46
MEkr1 2.405 7

Span 24.60 MHz
Sweep 2.594 s (1001 pts)

STATUS

Audix Technology (Wujiang )Co., Ltd

. EMC Dept. Report No.: ACWE-F1906004
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802.11

CH6

ﬁd“‘rrul Spectrum Analyzer - Swepl SA

Marker 1 2.434564600000 GHz "~ Avg Type: Log-Pur
PHO: Wide 0 Trig:Fres Run Avg|Hald: 11100
IFGalm: Lo famen: 30 4B

Rel Olfget 1.2 dB
Ref 1.20 dBm

Center 243700 GHz ' Span 24.60 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.594 5 (1001 pts)

MEG STATUS

F. ]

Avg Typa: Log-Pwr
PHO: Wide 0 Trig:Fres Run Avg|Hald: TTMO0D

IF Gailm: L e #agman: 30 4B

Rel Olfget 1.2 dB
Ref 1.20 dBm

Center 246200 GHz ' Span 24.63 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.597 s (1001 pts)

MEG STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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802.11nHT20 CHI

ﬁd“‘rrul Spectrum Analyzer - Swepl SA

. M

Avg Typa: Log-Pwr
PHO: Wide 0 Trg-FresBun Avg[Hald: 181100

IF Gailm: L e #agman: 30 4B

Marker 1 2.41E¢EITEIDDUCI GHz

Rel Olfget 1.2 dB
Ref 1.20 dBm

i1 [
& L
P

Center 2.41200 GHz Span 26.40 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.784 5 (1001 pts)

MEG STATUS

802.11nHT20 CH6

ﬁd“‘rrul Spectrum Analyzer - Swepl SA
Avg Typa: Log-Pwr
PHO: Wide 0 Trig:Fres Run Avg|Hald: 11100

IF Gailm: L e #agman: 30 4B

Marker 1 2.43#519101]!]0 GHz

Ref Offsat 1.2 dB Mkri 2.434 j
Ref 1.20 dBm 11.¢

Center 2.43700 GHz Span 26.38 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.782 s (1001 pts)

MEG STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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802.11nHT20 CH11

Agilent Spectrum Analyeer - Swept SA

L0 g RER T Fe iy M

Marker 1 2.460125600000 GHz Avg Type: Log-Pwr
PHO: Wide 0 Trg-FresBun Awg[Hald: 117100
IFGalm:Low famen: 30 4B

Dif:0fe4E P May 22, 2009

Rel Olfget 1.2 dB Mkr1 2.46(
Ref 1.20 dBm 11.94

Center 246200 GHz . Span 26.40 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.784 5 (1001 pts)

MEG STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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9. EMISSION LIMITATIONS MEASUREMENT

9.1. Test Equipment

Item

Type

Manufacturer

Model No.

Serial No.

Cal. Date

Cal. Period

1.

PXA signal analyzer

Agilent

N9030A

MY53120217

2019-04-12

1 Year

9.2. Block Diagram of Test Setup

The same as section 6.2.

9.3. Specification Limits

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, that the required attenuation shall be 30 dB instead
of 20 dB.

9.4. Test Procedure

Following measurement procedure is reference to KDB 558074 D01 DTS Meas Guidance
v05r02:

(1) Set analyzer center frequency to DTS channel center frequency.

(2) Set the span to 1.5 times the DTS bandwidth.

(3) Set the RBW to: 100 kHz.

(4) Setthe VBW = 3 x RBW.
(5) Detector = peak.

(6) Sweep time = auto couple.

(7) Trace mode = max hold.

(8) Allow trace to fully stabilize to find the max level.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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9.5. Test Results

PASSED. All the test results are attached in next pages.

Frequenc Amplitude
Item Channel (I\C/IIHZ) y ( dII)Bm)
858.17 259.460
4540.950 -57.589
| 14472.025 263.110
23678.25 -63.755
2390 251.228
2400 -53.487
809.298 268.665
802.11b ; 4873.975 -57.730
14622 -63.591
23693.50 ~61.438
820.138 269.120
4924.025 256,517
11 8627.375 ~64.672
24618.50 261.760
2483.50 -55.354
905.037 -69.426
4500 268.160
| 8958.65 -64.865
23689.50 262.158
2390 47477
2400.219 -34.259
850.911 269.470
4500 -66.466
802.11g 6 8494.025 ~64.641
24037 -61.947
825.788 269.700
4499.65 266.629
. 11070.025 -63.489
2448425 261.339
2483.50 ~48.498
2474303 236.626
874.749 269.162
4500 269.147
| 13819.45 “64.714
22447.50 -62.302
2390 250.175
2400 ~42.908
949.124 269.226
802.11n § 4500 269.642
HT20 9754.90 ~64.672
24867 -61.941
990.397 -69.823
4500 267.843
. 8519.575 “64.444
24017.50 261.356
2483.50 51372
2476.417 238,510

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



FCC ID: 2ARBSEL8000530S Page 82 of 103

802.11b CH1

Agglent Spectrum Analyser - Swepl SA

L : HER I M AL IGH i 5240 P May 210, 2019

Marker 1 858.816500000 MHz Ayg Type: Log-Pwr TR ru
PHOD: Fast 1 Trig-FreeBun Avg|Hald= 100100 rrid

IF Galm:L ow gamen: 30 4B BE!

Ref Offset 1.2 4B
Ref 21.20 dBm

Stop 1.0000 GHz
#VBW 300 kHz Sweep 93.33 ms (40001 pts)

: TUKETION FUMCTEIR WDTH FUMCTRON VALLIE ~
58,460 dBm

s
= DD O~ S O e RS =

~
-

STATUS

ﬁd“‘ruul Spectrum Analyser - Swepl SA

Lo { NER:IN AN

Start Freq 1.000000000 GHz Avg Type: Log-Pwr
PHOD: Fast 1 Trig-FreeBun Avg|Hald= 100100
IF Galm:L ow gamen: 30 4B

Dif=ETe4 1 P May 20, 2009

Ref Offset 1.2 4B
Ref 21.20 dBm

a1

|

Stop 8.000 GHz
#VBW 300 kHz Sweep 669.3 ms (40001 pts)

WER HODE TAC S0 M ¥ FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Agilent Spretrum Analyaer - Swept SA

B i MR N 7

Marker 1 14 472025000000 GHz Avg Type: Log-Pwr
PHO: Fast 0 Trg-FresBun Awg[Hald: 28100
IFGalm:Low famen: 18 4B

Mkr1 14

Ref Offzat 1.2 dB
Ref 7.20 dBm

Stop 15.000 GHz
#VBW 300 kHz Sweep 669.3 ms (40001 pts)

L : TUKETION FUMCTEIR WDTH FUMCTRON VALLIE ~
14472 025 GHz | £3.110 dBm

s
= DD O~ S O e RS =

~
-

STATUS

Agilent Spretrum Analyaer - Swept SA

L0 i RER T Fe iy M

Marker 1 23.678250000000 GHz Avg Type: Log-Pwr
PHO: Fast 0 Trg-FresBun Avg[Hald: 21100
IFGalm:Low famen: 18 4B

Ref Offzat 1.2 dB
Ref 7.20 dBm

#VEW 300 kHz

WER HODE TRC S0 M ¥ FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

MEG STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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Agglent Spectrum Analyser - Swepl SA

= - L F. 0025 Pl May 210, 2019

Start Freq 2.350000000 GHz Avg Type: Log-Pur LT ru
PHD: Fast 1 Trig-FreeBun Avg|Hald= 100100 rrid

IF Galm:L ow #agman: 20 4B BE!

Ref Offset 1.2 4B
Ref 11.20 dEBm

FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

= DD O~ S e R

ey

802.11b CH6

ﬁk-iimll Sgrectrum Analyzer - Swepl 54
T T [ [ SHMGETN B ALIGH i
Marker 1 809.298000000 MHz Avg Typa: Log-Pwr
PHO: Fast Trig: Fras Run Avg|Hald= 100,100
IF Galn:l ow #aren: 20 dB

Ref Offset 1.2 dB
Ref 11.20 dBm

Stop 1.0000 GHz
#FHBW 300 kHz Sweep 93.33 ms (40001 pts]

e i FLCTION FLIMETIOH S A0 TH FLIMCTIOHN WALLIE -

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004
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ﬁd“‘ruul Spectrum Analyser - Swepl SA

L0

Start Freq 1.000000000 GHz Avg Type: Lag-Pwr TRk
PHO: Fasg —+—  Trg:Fres Run Awg|Hald: 100100 TPE
IF Galm:L ow gamen: 20 4B BET

05 150 P May 20, 2009

Ref Offset 1.2 dB Mkr2 4
Ref 11.20 dEI‘l‘I )
'1

Stop 8.000 GHz
#VBW 300 kHz Sweep 669.3 ms (40001 pts)

WER HODE TAC S0 M FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

STATUS

L]

Marker 1 14.622000000000 GHz o " Avg Type: LogPur

ﬁd“‘ruul Spectrum Analyser - Swepl SA

PHD: Fast 1 Trig-FreeBun Avg|Hald: 177100
IF Galm:L ow gamen: 20 4B

Ref Offzet 1.2 4B Mkr1 14
Ref 11.20 dBm

#VEW 300 kHz

FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

MEG

STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



Agilent Spretrum Analyaer - Swept SA
Marker 1 23.5935[![|Dﬂl]ﬂ|] GHz

PHO: Fast ]
IFGalm:L ow

Trig: Fras Fun
#agman: 20 4B

Ref Offset 1.2 4B
Ref 11.20 dEBm

#VEW 300 kHz

FCC ID: 2ARBSEL8000530S Page 86 of 103

Avg Typa: Log-Pwr
Avg|Hald: 22M00

FLIHETION

FLBCTIIH WARTH

STATUS

802.11b CHI11

ﬁd“‘ruul Spectrum Analyser - Swepl SA

Marker 1 EED.'IE?T[IDDI] MHz
Trig: Fras Fun

PHO: Fas
™ gamen: 20 48

IFGalm:L ow

Ref Offset 1.2 4B
Ref 11.20 dEBm

#VEW 300 kHz

M 05 106 P May 20, 2009
Avg Typa: Log-Pwr
Avg|Hald= 100100

STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



ﬁd“‘ruul Spectrum Analyser - Swepl SA

L0 "

Start Freq 1.000000000 GHz
PHO: Fasg —+—  Trg:Fres Run
IF Geailm: L e #agman: 20 4B

Ref Offset 12 dB
Ref 11.20 dBm _

"

#VEW 300 kHz

FCC ID: 2ARBSEL8000530S Page 87 of 103

M 05 1750 P May 20, 2009
Avg Typa: Log-Pwr
Avg|Hald: 100/100

Mkr2 4

Stop 8.000 GHz
Sweep 669.3 ms (40001 pts)

FLIHETION FLBCTIIH WARTH

FUMCTIOH ALLIE -

STATUS £33 Align Mow, All required

ﬁd“‘ruul Spectrum Analyser - Swepl SA

Marker 1 E.EETE?EUDDUU GHz
Trig: Fras Fun

PHO: Fas
™ gamen: 20 48

IFGalm:L ow

Ref Offset 1.2 4B
Ref 11.20 dEBm

#VEW 300 kHz

Avg Typa: Log-Pwr
Avg|Hald: 15M00

Stop 15.000 GHz
Sweep 669.3 ms (40001 pts)

~

D18 60~ R b G B
|||| z

==
==

-

FLBCTIIH WARTH FUMCTIOH ALLIE -

i

STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



ﬁd“‘ruul Spectrum Analyser - Swepl SA
L0

Marker 1 24.5135[!!]01]!]0[! GHz

IFGalm:L ow

Ref Offset 1.2 4B
Ref 11.20 dEBm

PHO: Fast ]

Trig: Fras Fun

fhmen: 20 4B

#VEW 300 kHz

FCC ID: 2ARBSEL8000530S Page 88 of 103

Avg Typa: Log-Pwr
Avg|Hald: 11M00

Mkrl 24.¢

Stop 25.000 GHz
Sweep 957.3 ms (40001 pts)

s
= DD O~ S O e RS =

~

FLBCTIIH WARTH FUMCTIOH ALLIE -

STATUS £33 Align Mow, All required

Agilent Spretrum Analyaer - Swept SA
L ;
Start Freq 2.43B670284 GHz

PHO: Fast ]
IFGalm:L ow

Ref Offset 1.2 4B
Ref 11.20 dEBm

Ll
e tf 1"'-'4"_‘.

Ll

Trig: Fras Fun
#agman: 20 4B

M 5 e 4E P May 20, 2009
Avg Typa: Log-Pwr
Avg|Hald= 100100

FLIHETION

FLBCTIIH WARTH

STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



FCC ID: 2ARBSEL8000530S Page 89 of 103

802.11g CHI

ﬁd“‘ruul Spectrum Analyser - Swepl SA

. RN F. ] 1214 P My 70, 70019
Marker 1 905.037000000 MHz Avg Typa: Log-Pwr |u:.:.. ]
PHD: Fast 1 Trig-FreeBun Avg|Hald= 100100 rrid
IF Galm:L ow gamen: 20 4B BE!
Ref Offzet 1.2 dB Mkri
Ref 11.20 dBm

Stop 1.0000 GHz
#VBW 300 kHz Sweep 93.33 ms (40001 pts)

WER HODE TRC S0 M ¥ FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

s
= DD O~ S O e RS =

~

STATUS £33 Align Mow, All required

ﬁd“‘ruul Spectrum Analyser - Swepl SA

L { NER:IN AN

Start Freq 1.000000000 GHz Avg Type: Log-Pwr
PHO: Fasg —+—  Trg:Fres Run Avg|Hald: 100800
IF Galm:L ow gamen: 20 4B

A0 0: 15 P My 20, 20019

Ref Offset 1.2 dB
Ref 11.20 dBm_
T

Stop 8.000 GHz
Sweep 669.3 ms (40001 pts)

FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

M5G STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



ﬁd“‘ruul Spectrum Analyser - Swepl SA
L0

Marker 1 E.’HEBEED[IDDI]CI GHz

Trig: Fras Fun
#agman: 20 4B

PHO: Fast ]
IFGalm:L ow

Ref Offset 1.2 4B
Ref 11.20 dEBm

#VEW 300 kHz

FCC ID: 2ARBSEL8000530S Page 90 of 103

Avg Typa: Log-Pwr
Avg|Hald: 12M00

Mkr1 8

Stop 15.000 GHz
Sweep 669.3 ms (40001 pts)

s
= DD O~ S O e RS =

~

FLIHETION

FLBCTIIH WARTH FUMCTIOH ALLIE -

STATUS £33 Align Mow, All required

Agilent Spretrum Analyaer - Swept SA
L ;
Marker 1 23.689500000000 GHz

PHO: Fast ]
IFGalm:L ow

Trig: Fras Fun
#agman: 20 4B

Ref Offset 1.2 4B
Ref 11.20 dEBm

#VEW 300 kHz

Avg Typa: Log-Pwr
Avg|Hald: 12M00

FLIHETION

FLBCTIIH WARTH

STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



FCC ID: 2ARBSEL8000530S Page 91 of 103

ﬁd“‘ruul Spectrum Analyser - Swepl SA
= - RN F. ] WS P May 70, 7019
Start Freq 2.360000000 GHz Avg Type: Lag-Pwr TRk
PHD: Fast 1 Trig-FreeBun Avg|Hald= 100100 TviE
IF Galm:L ow gamen: 20 4B BET
Ref Offzet 1.2 dB Mkr2 2.40(
Ref 11.20 dBm

phsbesbla, bbb,

Stop 2.43760 GHz
#VBW 300 kHz Sweep B.000 ms (40001 pts)

WER HODE TAC S0 M ¥ FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

AT 47T dBm
| =34.26% dBm

M5G STATUS £33 Align Mow, All required

802.11g CH6

ﬁd“‘ruul Spectrum Anabyser - Swepl SA

Lo i NER:IN AN

Marker 1 B50.911000000 MHz Avg Type: Log-Pwr
PHD: Fast 1 Trig-FreeBun Avg|Hald= 100100
IF Galm:L ow gamen: 20 4B

A0 10 P My 200, 20019

Ref Offset 1.2 4B
Ref 11.20 dEBm

#VEW 300 kHz

M5G STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



FCC ID: 2ARBSEL8000530S Page 92 of 103

ﬁd“‘ruul Spectrum Analyser - Swepl SA

L { NER:IN AN

Start Freq 1.000000000 GHz Avg Type: Log-Pwr
PHO: Fasg —+—  Trg:Fres Run Avg|Hald: 100800
IF Galm:L ow gamen: 20 4B

05450 P My 200, 20019

Mkr2 4

Ref Offzet 1.2 dB
Ref 11.20 dEm
o

1

Stop 8.000 GHz
#VBW 300 kHz Sweep 669.3 ms (40001 pts)

WER HODE TAC S0 M ¥ FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

=k =k |
S D0 =i O e e G R =

~

STATUS £33 Align Mow, All required

ﬁd“‘ruul Spectrum Analyser - Swepl SA

L0 i RER T Fe iy M

Start Freq 8.000000000 GHz Avg Type: Log-Pwr
PHO: Fast 0 Trg-FreeBun Avg[Hald: 141100
IFGalm:Low famen: 20 4B

A0eE4E P My 200, 20019

Ref Offset 1.2 4B
Ref 11.20 dEBm

Stop 15.000 GHz
#VBW 300 kHz Sweep 669.3 ms (40001 pts)

WER HODE TRC S0 M ¥ FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

M5G STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



ﬁd“‘ruul Spectrum Analyser - Swepl SA
L0

Start Freq 15.[IIIJDI]I]I]I]D GHz

Ref Offset 1.2 4B
Ref 11.20 dEBm

FCC ID: 2ARBSEL8000530S Page 93 of 103

A0 15 P Mapy 200, 20019

o Avg Typa: Log-Pwr TRACE
PHD: Fast 1 Trig-FreeBun Avg|Hald: 12100 I;::

IF Geailm: L e #agman: 20 4B
Mkri 24

Stop 25.000 GHz
#VBW 300 kHz Sweep 957.3 ms (40001 pts)

s
= DD O~ S O e RS =

~

FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

STATUS £33 Align Mow, All required

802.11g CH11

ﬁd“‘ruul Spectrum Analyser - Swepl SA
L0

Marker 1 EEE.TBED[IDDI] MHz

Ref Offset 1.2 4B
Ref 11.20 dEBm

H D5 24:37 P May 200, 2019
Avg Typa: Log-Pwr

PHD: Fast 1 Trig-FreeBun Avg|Hald: B3/100

IF Galm:L ow gamen: 20 4B

#VEW 300 kHz

FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



FCC ID: 2ARBSEL8000530S Page 94 of 103

ﬁd“‘ruul Spectrum Analyser - Swepl SA
LI Qe35S1 P May 210, 2019

Start Freq 1.000000000 GHz Avg Type: Lag-Pwr TRk
PHO: Fasg —+—  Trg:Fres Run Awg|Hald: 100100 TPE
IF Galm:L ow gamen: 20 4B BET

Ref Offset 1.2 dB Mkr2 4
Ref 11.20 dBm )
3]

Stop 8.000 GHz
Sweep 669.3 ms (40001 pts)

WER HODE TAC S0 M ¥ FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

~

M5G STATUS £33 Align Mow, All required

Marker 1 11.070025000000 GHz " Avg Type: Log-Pur
PHD: Fast 1 Trig-FreeBun Avg|Hald= 100100
IFGalm: Lo famen: 20 4B

Ref Offzet 1.2 4B Mkr1 11
Ref 11.20 dBm

Stop 15.000 GHz
Sweep 669.3 ms (40001 pts)

WER HODE TRC S0 M ¥ FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

M5G STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



FCC ID: 2ARBSEL8000530S Page 95 of 103

ﬁd“‘ruul Spectrum Analyser - Swepl SA

B - TR0 M

Marker 1 24 4B4250000000 GHz Avg Type: Lag-Pwr
PHO: Fast 0 Trg-FreeBun Avg[Hald: 81400
IFGalm:Low famen: 20 4B

Mkri 24

Ref Offset 1.2 4B
Ref 11.20 dEBm

Stop 25.000 GHz
#VBW 300 kHz Sweep 957.3 ms (40001 pts)

WER HODE TRC S0 M ¥ FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

s
= DD O~ S O e RS =

~

STATUS £33 Align Mow, All required

ﬁd“‘ruul Spectrum Analyser - Swepl SA

Lo { NER:IN AN

Start Freq 2.430000000 GHz Avg Type: Log-Pwr
PHD: Fast 1 Trig-FreeBun Avg|Hald= 100100
IF Galm:L ow gamen: 20 4B

0 10z 16 Pl My 20, 20019

Ref Offset 1.2 4B
Ref 11.20 dEBm

_!""‘ﬂ'u'-ﬂ"n'-""ﬁjh- --I‘-""*"ml.vh'l\l
| [ |

/

#VEW 300 kHz

FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

2,483 5000 GHz |

£
2 24743035 GHz| -3

3 .

4

]

&

T

8

a

10

. _____________________________E
L4 >

M5G STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



802.11nHT20 CHI

ﬁd“‘ruul Spectrum Analyser - Swepl SA
L0

Marker 1 E?s‘l-.?s‘[ﬂi’l]ﬂﬂl] MHz

Trig: Fras Fun

PHO: Fas
™ gamen: 20 48

IFGalm:L ow

Ref Offset 1.2 4B
Ref 11.20 dEBm

#VEW 300 kHz

FCC ID: 2ARBSEL8000530S Page 96 of 103

M e 40006 P My 20, 20019
Avg Typa: Log-Pwr
Avg|Hald= 100100

Mkri

Stop 1.0000 GHz
Sweep 93.33 ms (40001 pts)

s
= DD O~ S O e RS =

~

FLIHETION

FLBCTIIH WARTH FUMCTIOH ALLIE -

STATUS £33 Align Mow, All required

ﬁd“‘ruul Spectrum Analyser - Swepl SA
L0

Start Freq 1.l]l][2lﬂl][ll]l] GHz
PHO: Fast —+—  1rig: Free Run

IF Geailm: L e #agman: 20 4B
Raf Offeat 1.2 dB

Ref 11.20 dBm
)

#VEW 300 kHz

Avg Typa: Log-Pwr
Avg|Hald: 100/100

Stop 8.000 GHz
Sweep 669.3 ms (40001 pts)

2419 £00 GHz|
4500000 GHz| &

FLIHETION

FLBCTIIH WARTH FUMCTIOH ALLIE -

STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



Agilent Spretrum Analyaer - Swept SA
L ;
Marker 1 13.819450000000 GHz
Trig: Fres Run

PHO: Fas
™ gamen: 20 48

IFGalm:L ow

Ref Offset 1.2 4B
Ref 11.20 dEBm

#VEW 300 kHz

FCC ID: 2ARBSEL8000530S Page 97 of 103

Avg Typa: Log-Pwr
Avg|Hald: 15M00

MEkr1 13

Stop 15.000 GHz
Sweep 669.3 ms (40001 pts)

FLIHETION

s
= DD O~ S O e RS =

~

FLBCTIIH WARTH FUMCTIOH ALLIE -

STATUS £33 Align Mow, All required

Agilent Spretrum Analyaer - Swept SA
L ;
Marker 1 22 447500000000 GHz

Trig: Fres Run

PHO: Fas
™ gamen: 20 48

IFGalm:L ow

Ref Offset 1.2 4B
Ref 11.20 dEBm

#VEW 300 kHz

Avg Typa: Log-Pwr
Avg|Hald: 12M00

STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



ﬁd“‘ruul Spectrum Analyser - Swepl SA
Lo ;
Start Freq 2.360000000 GHz
Trig: Fres Run

PHO: Fas
™ gamen: 20 48

IFGalm:L ow

Ref Offset 1.2 4B
Ref 11.20 dEBm

#VEW 300 kHz

bbb gl

FCC ID: 2ARBSEL8000530S Page 98 of 103

M 0e4 1250 P My 20, 20019

Avg Typa: Log-Pwr TRACE
Avg|Hald= 100100 Ll
=3

Mkr2 2.400

FLIHETION

FLBCTIIH WARTH

STATUS £33 Align Mow, All required

802.11nHT20 CH6

Agilent Spretrum Analyaer - Swept SA

L ;

Marker 1 949.123500000 MHz

Trig: Fres Run

PHO: Fas
™ gamen: 20 48

IFGalm:L ow

Ref Offset 1.2 4B
Ref 11.20 dEBm

M A0e44:46 P My 20, 20019
Avg Typa: Log-Pwr
Avg|Hald= 100100

STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



FCC ID: 2ARBSEL8000530S Page 99 of 103

Agglent Spectrum Analyser - Swepl SA
= - RN F. ] 1413 P May 700, 7019
Start Freq 1.000000000 GHz Avg Type: Log-Pur LT ru
PHO: Fast —+—  Trig:Frae Aun Awg|Hald: 1004100 FivE
IF Geailm: L e fhmen: 20 4B (=3

Ref Offset 1.2 dB Mkr2 4
Ref 11.20 dEI‘l‘I__
|'j:-1

|

Stop 8.000 GHz
Sweep 669.3 ms (40001 pts)

WER HODE TAC S0 M FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

STATUS £33 Align Mow, All required

ﬁd“‘ruul Spectrum Analyser - Swepl SA

L0 i RER T Fe iy M

Marker 1 9.754900000000 GHz Avg Type: Log-Pwr
PHO: Fast 0 Trg-FreeBun Avg[Hald: 38100
IFGalm:Low famen: 20 4B

Ref Offzet 1.2 4B Mkri &
Ref 11.20 dBm

Stop 15.000 GHz
#VBW 300 kHz Sweep 669.3 ms (40001 pts)

WER HODE TRC S0 M FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



FCC ID: 2ARBSEL8000530S Page 100 of 103

ﬁd“‘ruul Spectrum Analyser - Swepl SA
L0

Marker 1 Ed.EE?ﬂDUDDUUD GHz f:'ws Type: Log-Pwr

Avg|Hald: 12100

Trig: Fras Fun

PHO: Fast ]
IF Geailm: L e #agman: 20 4B
Mkri

Ref Offset 1.2 4B
Ref 11.20 dEBm

) Stop 25.000 GHz
Sweep 957.3 ms (40001 pts)

FUMCTIOH ALLIE

#VEW 300 kHz

FLIHETION FLBCTIIH WARTH

s
= DD O~ S O e RS =

STATUS £33 Align Mow, All required

~

802.11nHT20 CHI11

Agilent Spretrum Analyaer - Swept SA
L ;
Marker 1 990.397000000 MHz

A0e40e 2T P My 200, 20019

Avg Typa: Log-Pwr

Trig: Fres Run Awg|Hald=100/100

PHO: Fast ]
IF Geailm: L e #agman: 20 4B

Ref Offset 1.2 4B
Ref 11.20 dEBm

Stop 1.0000 GHz
#VBW 300 kHz Sweep 93.33 ms (40001 pts)

FUMCTIOH ALLIE

STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



ﬁd“‘ruul Spectrum Analyser - Swepl SA
L0

Start Freq 1.l]l][2lﬂl][ll]l] GHz

PHO: Fasg —+—  Trg:Fres Run
IF Geailm: L e #agman: 20 4B

Ref Offset 1.2 4B
Ref 11.20 dBm

#VEW 300 kHz

FCC ID: 2ARBSEL8000530S Page 101 of 103

M A0e 4040 P My 20, 20019
Avg Typa: Log-Pwr
Avg|Hald: 100/100

Mkr2 4

Stop 8.000 GHz
Sweep 669.3 ms (40001 pts)

WER HODE TAC S0 M ¥ FLIHETION FLBCTIIH WARTH

FUMCTIOH ALLIE -

STATUS £33 Align Mow, All required

ﬁd“‘ruul Spectrum Analyser - Swepl SA
L0

Marker 1 E.E‘IEIS?EI]DDI]U GHz
PHID: Fast 5 Trig: Fres Run

IF Geailm: L e #agman: 20 4B

Ref Offset 1.2 4B
Ref 11.20 dEBm

#VEW 300 kHz

Avg Typa: Log-Pwr
Avg|Hald: 22M00

Stop 15.000 GHz
Sweep 669.3 ms (40001 pts)

WER HODE TRC S0 M ¥ FLIHETION FLBCTIIH WARTH

FUMCTIOH ALLIE -

STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



FCC ID: 2ARBSEL8000530S Page 102 of 103

ﬁd“‘ruul Spectrum Analyser - Swepl SA

B ; MR N 7

Marker 1 24.017500000000 GHz Avg Type: Lag-Pwr
PHO: Fast 0 Trg-FreeBun Avg[Hald: 131100
IFGalm:Low famen: 20 4B

Mkri 24

Ref Offset 1.2 4B
Ref 11.20 dEBm

Stop 25.000 GHz
#VBW 300 kHz Sweep 957.3 ms (40001 pts)

FLIHETION FLBCTIIH WARTH FUMCTIOH ALLIE -

s
= DD O~ S O e RS =

~

STATUS £33 Align Mow, All required

ﬁd“‘ruul Spectrum Analyser - Swepl SA

Lo { NER:IN AN

Start Freq 2.430000000 GHz Avg Type: Log-Pwr
PHD: Fast 1 Trig-FreeBun Avg|Hald= 100100
IF Galm:L ow gamen: 20 4B

A0S R4 1 P My 20, 20019

Ref Offset 1.2 4B
Ref 11.20 dEBm

e btasing ,-i-'-'ulﬁu—'-ﬂ_
I ! |

#VBW 300 kHz Sweep 10.67 ms (40001 pts)

MER WOOE TRC SO0 E ¥ FUKCTION | FUBICTEINWADTH FLAMCTRON VALUIE -
1 ETNEREN 2,483 500 00 GHz | £1.372 dBm
M 1 f £ATH 417 60 GHi ~36.610 dBm
3
4
5
&
T
8
a
10
11 | S S S S
LY »
M5G STATUS £33 Align Mow, All required

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



FCC ID: 2ARBSEL8000530S Page 103 of 103

10.DEVIATION TO TEST SPECIFICATIONS

[NONE]

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1906004



